

GT-20-282

ThermaRex[™] Wire Qualification Test Report (Ref. QTP-850)

Revision	Description of Changes	Date	Author
1	Initial Release	6/3/2020	Micah Summers

This copyrighted document is the property of Glenair Inc and is furnished on the condition that it will not be disclosed, reproduced in part or whole or used to solicit quotations from competitive sources without the written permission of Glenair, Inc.



1. Scope

This test report summarizes the qualification test results of ThermaRex[™] wire. All tests were performed according to AS4373 Revision E and QTP-850.

2. Test Specimens

The part number and full description of the ThermaRex[™] wire tested is listed in Table I.

Table I

Part Number	Description
	20 AWG ThermaRex [™] Wire Twisted Shielded Pair with
900-2371-N-C-9-5-A	ArmorLite™ CF and ThermaRex™ Jacket

960-2371



Figure 1: Glenair ThermaRex[™] Twisted Pair with ArmorLite[™] CF Shield and ThermaRex[™] Jacket drawing 960-2371

This copyrighted document is the property of Glenair Inc and is furnished on the condition that it will not be disclosed, reproduced in part or whole or used to solicit quotations from competitive sources without the written permission of Glenair, Inc.



3. Summary of Results

The results of the tests are summarized in Table II.

Table II

Test	Specification	Test Conditions	Results
Multi-Day Heat Aging (Life Cycle)	AS4373E, Method 807	300°C for 120 Hours DWV 2500 VDC 60 seconds	Pass
Wrapback	AS4373E, Method 708	300°C for 6 Hours DWV 2500 VDC 60 seconds	Pass
Cold Bend	AS4373E, Method 702	-65°C for 4 Hours DWV 2500 VDC 60 seconds	Pass
Thermal Shock Resistance	AS4373E, Method 805	-55°C to 300°C	Pass
Humidity Resistance	AS4373E, Method 603	95% Humidity for 360 Hours	Pass
60-Degree Burn	FAR 25.853	See test report	Pass
Wet Arc Propagation Resistance	AS4373E, Method 509	See test report	Pass
Forced Hydrolysis (Unconditioned Wire)	AS4373E, Method 602	70°C for 672 Hours DWV 2500 VDC 60 seconds	Pass
Bend Test	AS4373E, Method 712	23°C	Pass
Insulation Shrinkage/Expansion	AS4373E, Method 104	300°C for 6 Hours	Pass
Dynamic Cut-Through	AS4373E, Method 703	23°C and 300°C	Pass
Fluid Immersion	AS4373E, Method 601	See test report	Pass

This copyrighted document is the property of Glenair Inc and is furnished on the condition that it will not be disclosed, reproduced in part or whole or used to solicit quotations from competitive sources without the written permission of Glenair, Inc.

Test Report: 19218R1LQV1

QTP-850 ThermaRex Wire Testing 5 May 2020 Version 1

Prepared By:	Lawrence Quinto Test Engineer	
Reviewed By:	Brian Morales Test Engineer	
Approved By:	Kane Liang Quality Manager	



Vertical Laboratories LLC 1805 Flower St | Glendale, CA | 91201 818-858-1982 www.verticallaboratories.com

The information in this document pertains to the testing program(s) agreed upon between Vertical Laboratories LLC and its Client. This document is for the exclusive use of the Client and shall not be reproduced except in full without documented approval from Vertical Laboratories LLC. This document may be altered or revised by Vertical Laboratories personnel only and shall be noted in Version History. The observations, interpretations, and test results herein are relevant only to the sample(s) received and tested at this facility.



Document No: 19218R1LQV1 **Version:** 1

		Version History			
Ver.	Date	Changes	Prepared By	Reviewed By	Approved By
1	2020-05-05	Initial Test Report	L. Quinto	B. Morales	K. Liang



Document No: 19218R1LQV1 **Version:** 1

Table of Contents

1	Ide	ntification5
2	Ret	ferences5
3	Tes	st Summary6
	3.1	Multi-Day Heat Aging
	3.2	Wrapback
	3.3	Cold Bend6
	3.4	Thermal Shock Resistance7
	3.5	Humidity Resistance
	3.6	Wet Arc Propagation Resistance7
	3.7	Forced Hydrolysis7
	3.8	Bend Test
	3.9	Insulation Shrinkage/Expansion8
	3.10	Dynamic Cut-Through8
	3.11	Fluid Immersion
	3.12	60° Burn Test9
4	Res	sults Summary10
4	Res 4.1	sults Summary
4	Res 4.1 4.2	sults Summary
4	Res 4.1 4.2 4.3	Sults Summary
4	Res 4.1 4.2 4.3 4.4	Sults Summary
4	Res 4.1 4.2 4.3 4.4 4.5	sults Summary 10 Multi-Day Heat Aging 10 Wrapback 10 Cold Bend 11 Thermal Shock Resistance 11 Humidity Resistance 12
4	Res 4.1 4.2 4.3 4.4 4.5 4.6	Sults Summary10Multi-Day Heat Aging10Wrapback10Cold Bend11Thermal Shock Resistance11Humidity Resistance12Wet Arc Propagation Resistance13
4	Res 4.1 4.2 4.3 4.4 4.5 4.6 4.7	Sults Summary10Multi-Day Heat Aging10Wrapback10Cold Bend11Thermal Shock Resistance11Humidity Resistance12Wet Arc Propagation Resistance13Forced Hydrolysis14
4	Res 4.1 4.2 4.3 4.4 4.5 4.6 4.7 4.8	sults Summary10Multi-Day Heat Aging10Wrapback10Cold Bend11Thermal Shock Resistance11Humidity Resistance12Wet Arc Propagation Resistance13Forced Hydrolysis14Bend Test14
4	Res 4.1 4.2 4.3 4.4 4.5 4.6 4.7 4.8 4.9	sults Summary10Multi-Day Heat Aging10Wrapback10Cold Bend11Thermal Shock Resistance11Humidity Resistance12Wet Arc Propagation Resistance13Forced Hydrolysis14Bend Test14Insulation Shrinkage/Expansion15
4	Res 4.1 4.2 4.3 4.4 4.5 4.6 4.7 4.8 4.9 3.9	sults Summary10Multi-Day Heat Aging10Wrapback10Cold Bend11Thermal Shock Resistance11Humidity Resistance12Wet Arc Propagation Resistance13Forced Hydrolysis14Bend Test14Insulation Shrinkage/Expansion15Insulation Shrinkage/Expansion (continued)16
4	Res 4.1 4.2 4.3 4.4 4.5 4.6 4.7 4.8 4.9 3.9 4.10	sults Summary10Multi-Day Heat Aging10Wrapback10Cold Bend11Thermal Shock Resistance11Humidity Resistance12Wet Arc Propagation Resistance13Forced Hydrolysis14Bend Test14Insulation Shrinkage/Expansion15Insulation Shrinkage/Expansion (continued)16Dynamic Cut-Through16
4	Res 4.1 4.2 4.3 4.4 4.5 4.6 4.7 4.8 4.9 3.9 4.10 4.11	sults Summary10Multi-Day Heat Aging10Wrapback10Cold Bend11Thermal Shock Resistance11Humidity Resistance12Wet Arc Propagation Resistance13Forced Hydrolysis14Bend Test14Insulation Shrinkage/Expansion15Insulation Shrinkage/Expansion (continued)16Dynamic Cut-Through16Fluid Immersion17



Document No: 19218R1LQV1 **Version:** 1

А	Ap	pendix	20
A	A .1	Multi-Day Heat Aging (19218D1SPV1)	21
A	A.2	Wrapback (19218D2SPV1)	43
A	A.3	Cold Bend (19218D3SPV1)	58
A	\. 4	Thermal Shock Resistance (19218D4SPV1)	76
A	A.5	Humidity Resistance (19218D5SPV1)	94
A	A.6	Wet Arc Propagation & Dynamic Cut Through (Lectromec N1061-R001)	110
A	A .7	Forced Hydrolysis (19218D8SPV1)	120
A	A.8	Bend Test (19218D9SPV1)	134
A	A .9	Insulation Shrinkage and Expansion (19218D10SPV1)	148
A	A .10	Fluid Immersion (19218D11SPV1)	167
A	A .11	60 Degree Wire Burn (Pre/Post Burn Data) (19218D13LQV1)	191
A	A.12	60 Degree Wire Burn (Burn Test Data) (Lectromec N1157-R001)	207



Document No: 19218R1LQV1 **Version:** 1

1 Identification

One spool of ThermaRex Wire (Twisted Pair with ArmorLite CF Shield and ThermaRex Jacket, Part Number 960-2371-N-C-9-5-A) was submitted for testing per the battery provided in QTP-850, "ThermaRex Wire", dated 11 July 2019. Specimens were created for the tests as provided in the table below:

		QTP-850	
Test		Requirement	Specimen
Group	Test Method	Section	Labels
1	Multi-Day Heat Aging (Life Cycle)	8.1.1	001 / 002 / 003
2	Wrapback	8.1.2	004 / 005 / 006
3	Cold Bend	8.1.3	007 / 008 / 009
4	Thermal Shock Resistance	8.1.4	010 / 011 / 012
5	Humidity Resistance	8.1.5	013 / 014 / 015
6	Flame Resistance	8.1.6	016 / 017 / 018
7	Wet Arc Propagation Resistance	8.1.7	101
8	Forced Hydrolysis	8.1.8	022 / 023 / 024
9	Bend Test	7.1.5	025 / 026 / 027
10	Insulation Shrinkage/Expansion	8.1.9	028 / 029 / 030
11	Dynamic Cut-Through	8.1.10	031 / 032 / 033
12	Fluid Immersion	8.1.11	019 / 020 / 021
13	60 Degree Wire Burn	-	N1157

Table 1: Specimen Identification

2 References

- 1. SAE AS4373 Rev. E, Test Methods for Insulated Electric Wire.
- Lectromechanical Design Company, LLC (Lectromec) Report N1061-R001 Rev A, dated 14 December 2019
- Lectromechanical Design Company, LLC (Lectromec) Report N1157-R001, dated 30 March 2020



Document No: 19218R1LQV1 **Version:** 1

3 Test Summary

3.1 Multi-Day Heat Aging

Three samples, each 14 inches long, were cut from a spool of ThermaRex Wire. The samples were examined to verify their lengths were within the requiments for the Multi-day heat aging test and to see that there were no visible flaws on the wire jacket. The wires were hung over a PTFE coated stainless steel mandrel so that the jacket was compressed and the insulator was under stress. The wires were placed in an air circulating oven for 120 hours at 300°C. After the Multi-Day Heat Aging test, the samples were subjected to the Bend Test and Voltage Withstand Test. All samples passed as they did not crack during the bend test and passed the voltage withstand test.

Test results are compiled in Section 3.1. Test details are provided in data sheet 19218D1SPV1, located in the Appendix of this report.

3.2 Wrapback

Three samples of ThermaRex wire, each 12 inches in length, were cut from a large spool of wire supplied by the customer. After initial visual examination, they were then bent about the midpoint such that the radius of the bend was greater than the radius of the wire with one side wrapping 4 full turns around the other following the procedure in AS4373 Revision E 4.7.8.4.1. The samples were placed in an air circulating oven at 300°C for 6 hours and then removed and subjected to voltage withstand testing. The samples passed as they did not crack or suffer damage during the wrapback test and passed the voltage withstand testing.

Test results are compiled in Section 3.2. Test details are provided in data sheet 19218D2SPV1, located in the Appendix of this report.

3.3 Cold Bend

Three 36.5 inch wire segments were cut from a large spool of ThermaRex Wire. The samples were tested per QTP-850 ThermaRex Wire Testing section 8.1.3, section 7.1.3 and AS4373 revision E. section 4.7.2. The purpose of this test was to test the cold weather durability of the ThermaRex wire jacket. The samples were placed one at a time inside a thermal chamber and cooled to -65°C attached to a PTFE coated mandrel on one end and a weight at the other. After soaking at -65°C for 4 hours, the PTFE rod was rotated at 1 rpm manually using a timer until the entire length of the cable was coiled around the mandrel while inside the chamber. The sample was removed from the chamber and mandrel while maintaining its coiled configuration and checked for cracks and damage. The samples were then subjected to voltage withstand testing. The samples passed as there was no damage after Cold Bend testing and all samples passed the voltage withstand testing.

Test results are compiled in Section 3.3. Test details are provided in data sheet 19218D3SPV1, located in the Appendix of this report.



Document No: 19218R1LQV1 **Version:** 1

3.4 Thermal Shock Resistance

Three samples, each 14 inches in length, were cut from a spool of ThermaRex Wire supplied by the customer. The samples were subjected to thermal shock resistance testing to test the durability of the ThermaRex jacket. The wires were soaked in a preheated oven at 300°C and a precooled chamber at -55°C for 30 minutes each and manually shuttled between the chambers within two minutes. This process was repeated 4 times. Insulation resistance testing was performed on all samples before and after thermal shock resistance testing to detect any deteriorations. The samples passed all tests as there was no flaring of any layer of insulation after the thermal shock resistance test.

Test results are compiled in Section 3.4. Test details are provided in data sheet 19218D4SPV1, located in the Appendix of this report.

3.5 Humidity Resistance

Three wires, each 52' long were cut from a spool of ThermaRex Wire supplied from the customer. The samples were subjected to insulation resistance testing before and after humidity resistance testing per QTP-850 ThermaRex Wire Testing in accordance with AS4373 Revision E. Section 4.5.10 and Section 4.6.3. The purpose of the testing was to determine the durability of the ThermaRex jacket after exposure to 95% humidity and thermal cycling for 360 hours. The samples passed testing as the jacket suffered no damages that interfered with the performance of the wires.

Test results are compiled in Section 3.5. Test details are provided in data sheet 19218D5SPV1, located in the Appendix of this report.

3.6 Wet Arc Propagation Resistance

Two (2) groups of fifteen (15) seven-wire specimen bundles were created from the green and white conductors of a length of customer supplied ThermaRex wire. These bundles were then submitted to Lectromec for wet arc propagation resistance testing per QTP-850 Section 8.1.7 in accordance with AS4373 Revision E, Section 4.5.9.

Test results are compiled in Section 3.6. Test details are provided in Lectromec Report N1061-R001 Section 2.2, located in the Appendix of this report.

3.7 Forced Hydrolysis

Three segments of ThermaRex Wire, each 30 inch in length, were cut from the customer-supplied spool of cable and were tested according to QTP-850 ThermaRex Wire Testing, section 8.1.8 Forced Hydrolysis (Unconditioned Wire). The samples were wrapped ten times around a 6X PTFE coated steel mandrel and immersed in a 5% saline solution held at 70°C for 672 hours. After the immersion the samples were visually inspected and subjected to voltage withstand (wet dielectric) testing. The samples



Document No: 19218R1LQV1 **Version:** 1

passed as they did not degrade in the long term saline solution immersion such that the performance of the wires was affected.

Test results are compiled in Section 3.7. Test details are provided in data sheet 19218D8SPV1, located in the Appendix of this report.

3.8 Bend Test

Three segments of ThermaRex wire were cut to 24 inches from a large spool supplied by the customer. The samples were subjected to insulation resistance testing before and after Bend Testing per AS 4373 Rev. E 4.7.12. All samples passed as they did not crack or suffer damages during the bend test.

Test results are compiled in Section 3.8. Test details are provided in data sheet 19218D9SPV1, located in the Appendix of this report.

3.9 Insulation Shrinkage/Expansion

Three segments of ThermaRex wire, each of length 13 inches, were cut from a spool of cable and were tested for Insulation Shrinkage/Expansion according to QTP-850 ThermaRex Wire Testing, section 8.1.9. An insulation resistance test was performed before the insulation shrinkage and expansion test per QTP-850 Table 4 according to section 7.1.4. The wires had 1/2 inch of insulation stripped from each end and measured. Afterwards the samples were placed on a wire oven rack inside an air circulating oven and exposed to 300°C for 6 hours. The lengths of the exposed conductors of each sample were measured after heating the wires. All samples passed as no samples exhibited a change in insulation length greater than 0.125 inches.

Test results are compiled in Section 3.9. Test details are provided in data sheet 19218D10SPV1, located in the Appendix of this report.

3.10 Dynamic Cut-Through

Six ThermaRex cable segments, each 18 inches long, were cut from the customer supplied spool and submitted to Lectromec for dynamic cut-through testing per QTP-850 Section 8.1.10, in accordance with AS4373 Method 703. The test was conducted three times at ambient conditions and three times at 300°C.

Test results are compiled in Section 3.10. Test details are provided in Lectromec Report N1061-R001 Section 3.2, located in the Appendix of this report.

3.11 Fluid Immersion

Twelve ThermaRex wire segments, each 24" long, were cut from a large spool of wire. All samples were subjected to insulation resistance testing before and after the fluid immersion. Three samples were immersed into a bath of MIL-H-5606 Hydraulic Fluid, Isopropyl Alcohol, MIL-DTL-5624 JP-4 Turbine Fuel, and MIL-L-7808 Lubricating Oil each. Testing was conducted according to AS 4373 4.6.1



Document No: 19218R1LQV1 **Version:** 1

specifications. All samples passed as they showed no signs of damage or deformation such that the performance of the wire was affected.

Test results are compiled in Section 3.11. Test details are provided in data sheet 19218D11SPV1, located in the Appendix of this report.

3.12 60° Wire Burn Test

One ThermaRex wire sample of length 157 inches was cut from the customer supplied spool. The entire continuous sample length was first subjected to insulation resistance testing before its submission to Lectromec for 60° Bunsen Burner Testing per 14 CFR 25 Appendix F Part I, Paragraph (b)(7). The sample was divided into four specimens and subjected to a Bunsen Burner flame at 60° inclination for 30 seconds.

All samples met the acceptance criteria of 14 CFR 25 Appendix F Part I, Paragraph (a)(3).

Test results are compiled in Section 3.12. Test details are provided in 19218D13LQV1 and Lectromec Report N1157-R001, located in the Appendix of this report.



Document No: 19218R1LQV1 **Version:** 1

4 Results Summary

4.1 Multi-Day Heat Aging

Multi-Day Heat Aging Test Report					
	Length	24"		ven erature 300°C	
Mandrel	Diameter	1/4"	Oven temperature		
	Weight	5.3 oz			
	Sample No.	Weight (lbs)	Post Test Assesment	Sample No.	Cracking
Load	001	5		001	None
Weight	002	5		002	None
	003	5		003	None

Bend Test Data			
Length		12"	
Mandrel	Diameter	1 5/8"	
	Weight	102.45 oz	
		_	
	Sample No.	Cracking	
Post Test	Sample No. 001	Cracking None	
Post Test Assesment	Sample No. 001 002	Cracking None None	

Voltage Withstand Test Data				
Description	A twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex Jacket	Effective Length	22"	
Sample No.	Test Voltage (VDC)	Electrification Time (s)	Result	
001	2500	60	Pass	
002 2500		60	Pass	
003 2500		60	Pass	

4.2 Wrapback

Wrapback Test Data			
Post Test	Sample No.	Cracking	
	004	None	
Assesment	005	None	
	006	None	

	Voltage Withstand Test Data											
Description	A twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex Jacket	Effective Length	10"									
Sample No.	Test Voltage (VDC)	Electrification Time (s)	Result									
004	2500	60	Pass									
005	2500	60	Pass									
006	2500	60	Pass									



Document No: 19218R1LQV1 **Version:** 1

4.3 Cold Bend

Cold Bend Test Data										
	Sample No.	Cracking								
Post Test	007	None								
Assesment	008	None								
	009	None								

	Voltage Withstand	Test Data	
Description	A twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex Jacket	Effective Length	35.5"
Sample No.	Test Voltage (VDC)	Electrification Time (s)	Result
007	2500	60	Pass
008	2500	60	Pass
009	2500	60	Pass

4.4 Thermal Shock Resistance

Insulation Resistance Test Data											
Description:	20 awg twisted pair with Armorlite shielding and ThermaRex Jacket	Immersed Length (in)	12	Applied Voltage (DC)	500	Electrification Time (s)	60				

Sample No.	-	Average Resistance: White Conductor (GΩ)	Ω-1000ft: White Conductor (GΩ)	Average Resistance: Green Conductor (GΩ)	Ω-1000ft: Green Conductor (GΩ)
010	Before 255.03		3.06	413.70	4.96
010	After	957.33	11.50	1898.00	22.80
011	Before	222.86	2.67	504.83	6.06
011	After	>2,000	24.00	1460.00	17.50
012	Before	75.80	0.91	149.63	1.80
012	After	>2000	24.00	1762.00	21.20



Document No: 19218R1LQV1 **Version:** 1

3.4 Thermal Shock Resistance (continued)

	Ther	mal Shock Test D	Data: Exposed Co	nductor Length ((inches)	
Sample No.	-	Cycle 1	Cycle 2	Cycle 3	Cycle 4	Net Change
	White (L)	0.9715	0.9715	0.995	0.989	0.0175
010	Green (L)	0.965	0.996	0.9795	0.9835	0.0185
010	White (R)	1.0065	0.996	0.9636	1.016	0.0095
	Green (R)	1.042	1.034	1.0525	1.0325	-0.0095
	White (L)	1.0655	1.0565	1.0675	1.037	-0.0285
011	Green (L)	0.9885	1.0065	1.008	1.016	0.0275
UII	White (R)	1.022	1.0365	0.9495	1.043	0.021
	Green (R)	0.998	0.9935	1.016	1.0485	0.0505
	White (L)	0.9785	0.982	0.988	0.996	0.0175
012	Green (L)	0.956	1.008	1.0035	0.9635	0.0075
012	White (R)	0.9925	1.083	1.018	1.0195	0.027
	Green (R)	0.979	0.967	0.977	1.023	0.044

4.5 Humidity Resistance

Humidity Resistance - Insulation Resistance Test Data											
Description:	20 awg twisted pair with Armorlite shielding and ThermaRex Jacket	Immersed Length (ft)	51.5	Applied Voltage (DC)	500	Electrification Time (s)	60				

Sample No.	-	Average Resistance: White Conductor (GΩ)	Ω-1000ft: White Conductor (GΩ)	Average Resistance: Green Conductor (GΩ)	Ω-1000ft: Green Conductor (GΩ)
010	Before >2000		104.0	>2000	104.0
010	After	>2000	104.0	706.0	36.7
011	Before	1679.0	87.3	>2000	104.0
011	After	>2000	104.0	>2000	104.0
012	Before	309.6	16.1	86.7	4.5
012	After	>2000	104.0	>2000	104.0



Document No: 19218R1LQV1 **Version:** 1

4.6 Wet Arc Propagation Resistance

Table 3: Wet arc test results for test N1061-01, green wire sample.

	15	Length of Damage (mm)						Post-test Dielectric Voltage Withstand (Pass/Fail)							
Test ID	In-Line Resistance (ohms)	CBs Tripped	A 1	В 1	С 1	A 2	B 2	D 1	D 2	C1	A2	B2	D1	D2	Four or more wires fail
N1061-01-01	0	none	4	9	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-02	0	none	3	6	0	0	0	0	0	Р	P	Р	Р	Р	N
N1061-01-03	0	none	3	3	0	0	0	0	0	Ρ	Ρ	P	Р	Р	N
N1061-01-04	0.5	none	4	6	0	0	0	0	0	Р	Р	Р	P	Р	N
N1061-01-05	0.5	none	7	8	0	0	0	0	0	Р	Р	Р	Р	P	N
N1061-01-06	0.5	none	2	2	0	0	0	0	0	Ρ	Р	P	P	P	N
N1061-01-07	1	none	3	3	0	0	0	0	0	Ρ	Р	P	P	Р	N
N1061-01-08	1	none	3	3	0	0	0	0	0	Ρ	P	P	Р	Р	N
N1061-01-09	1	none	2	2	0	0	0	0	0	Ρ	Р	P	Р	Р	N
N1061-01-10	1.5	none	6	9	0	0	0	0	0	Р	P	P	Р	Р	N
N1061-01-11	1.5	none	3	3	0	0	0	0	0	Ρ	P	Р	Р	P	N
N1061-01-12	1.5	none	4	4	0	0	0	0	0	Р	P	P	Р	Р	N
N1061-01-13	2	none	4	5	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-14	2	none	2	2	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-15	2	none	5	5	0	0	0	0	0	Р	Р	P	Р	Р	N

Table 4: Wet arc test results for test N1061-02, white wire sample.

					Length of Damage (mm)							Post-test Dielectric Voltage Withstand (Pass/Fail)				
Test ID	In-Line Resistance (ohms)	CBs Tripped	A 1	B 1	C 1	A 2	<mark>В</mark> 2	D 1	D 2	C 1	A 2	B 2	D 1	D 2	Four or more wires fail	
N1061-02-01	0	none	3	4	0	0	0	0	0	Р	Ρ	Р	Р	Р	N	
N1061-02-02	0	none	1	4	0	0	0	0	0	Р	Р	P	Ρ	P	N	
N1061-02-03	0	none	2	6	0	0	0	0	0	Р	Р	Р	Р	Р	N	
N1061-02-04	0.5	none	2	8	0	0	0	0	0	Р	Р	Р	Р	Р	N	
N1061-02-05	0.5	none	6	3	0	0	0	0	0	Р	Ρ	Р	Р	Р	N	
N1061-02-06	0.5	none	2	2	0	0	0	0	0	Р	Ρ	Р	Р	Р	N	
N1061-02-07	1	none	8	7	0	0	0	0	0	P	Ρ	P	Ρ	Ρ	N	
N1061-02-08	1	none	3	2	0	0	0	0	0	Ρ	Р	P	Ρ	P	N	
N1061-02-09	1	none	6	7	0	0	0	0	0	Р	Р	Р	Ρ	Р	N	
N1061-02-10	1.5	none	2	2	0	0	0	0	0	Р	Р	Р	Р	Р	N	
N1061-02-11	1.5	none	2	2	0	0	0	0	0	Р	Р	Р	Р	Р	N	
N1061-02-12	1.5	none	2	3	0	0	0	0	0	Р	Ρ	Р	Р	Р	N	
N1061-02-13	2	none	7	9	6	0	1	0	0	F	Ρ	F	Р	Р	N	
N1061-02-14	2	none	4	3	0	0	0	0	0	Р	Ρ	Р	Р	Р	N	
N1061-02-15	2	B1 x2	11	8	1	0	0	0	0	F	Р	P	Ρ	P	N	



Document No: 19218R1LQV1 **Version:** 1

4.7 Forced Hydrolysis

Post-Exposure Voltage Withstand (Wet Dielectric) Test Data											
Description	A twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex Jacket	Effective Length	28"								
Sample No.	Test Voltage (VDC)	Electrification Time (s)	Result								
Sample No. 031	Test Voltage (VDC) 2500	Electrification Time (s) 60	Result Pass								
Sample No. 031 032	Test Voltage (VDC) 2500 2500	Electrification Time (s) 60 60	Result Pass Pass								

4.8 Bend Test

Post Exposure Insulation Resistance Test Data											
Description:	20 awg twisted pair with Armorlite shielding and ThermaRex Jacket	Immersed Length (in)	22	Applied Voltage (DC)	500	Electrification Time (s)	60				

Sample No.	-	Average Resistance: White Conductor (GΩ)	Ω-1000ft: White Conductor (GΩ)	Average Resistance: Green Conductor (GΩ)	Ω-1000ft: Green Conductor (GΩ)
010	Before	1876.0	22.5	>2000	24.0
010	After	>2000	24.0	>2000	24.0
011	Before	1960.0	23.6	1260.0	15.1
011	After	>2000	24.0	1300.0	15.6
012	Before	1980.0	23.7	>2000	24.0
012	After	>2000	24.0	>2000	24.0

3.8 Bend Test (Continued)

Bend Test Data						
Mandrel	Length	12"				



Document No: 19218R1LQV1 **Version:** 1

	Diameter	1 5/8"
	Weight	102.45 oz
	Sample No.	Cracking
Post Test		
Post Test	034	None
Post Test Assesment	034 035	None None

4.9 Insulation Shrinkage/Expansion

Humidity Resistance - Insulation Resistance Test Data								
Description:	20 awg twisted pair with Armorlite shielding and ThermaRex Jacket	Immersed Length (in)	12	Applied Voltage (DC)	500	Electrification Time (s)	60	

Sample No.	Average Resistance: White Conductor (GΩ)	Ω-1000ft: White Conductor (GΩ)	Average Resistance: Green Conductor (GΩ)	Ω-1000ft: Green Conductor (GΩ)
037	1069.7	0.09	1296.0	0.11
038	038 1312.0		1187.3	0.10
039	1440.6	0.12	1140.0	0.10



Document No: 19218R1LQV1 **Version:** 1

3.9 Insulation Shrinkage/Expansion (continued)

	Insulation Shrinkage and Expansion									
	Sample	e	Before	After	Difference	Percent Change (%)				
	White	Right	0.5665	0.5935	0.0270	4.77				
037	white	Left	0.5705	0.5910	0.0205	3.59				
0.57	Croop	Right	0.5430	0.5950	0.0520	9.58				
	Green	Left	0.5270	0.5575	0.0305	5.79				
	White	Right	0.5070	0.5070	0.0000	0.00				
0.20	white	Left	0.5135	0.5435	0.0300	5.84				
038	Crear	Right	0.5375	0.5425	0.0050	0.93				
	Green	Left	0.5120	0.5280	0.0160	3.13				
	White	Right	0.5365	0.5550	0.0185	3.45				
0.20	white	Left	0.5200	0.5405	0.0205	3.94				
039	C	Right	0.5140	0.5240	0.0100	1.95				
	Green	Left	0.4965	0.5370	0.0405	8.16				

4.10 Dynamic Cut-Through

Results of the dynamic cut-through tests are found in Table 6. Result values are the force applied until cut-through in ft-lbs.

Table 6: Dynamic cut-through test results.

2			Trial Number								Ana	lysis	
Sample ID	Temp. (°C)	#1	#2	#3	#4	#5	#6	#7	#8	Min	Max	Average	Std. Dev
S01	23	72.94	72.86	78.66	79.22	77.20	79.86	81.92	86.14	72.86	86.14	78.60	4.4
S02	23	68.58	80.04	83.52	83.70	68.52	72.28	72.40	73.34	68.52	83.7	75.30	6.2
S03	23	76.92	82.38	80.34	69.74	76.30	68.82	73.68	77.18	68.82	82.38	75.67	4.7
S04	300	22.92	19.20	23.02	9.94	9.52	6.38	8.10	16.54	6.38	23.02	14.45	6.8
S05	300	21.52	21.16	7.68	16.60	21.06	5.14	4.62	18.90	4.62	21.52	14.59	7.5
S06	300	20.92	21.70	12.74	17.24	13.70	12.70	11.94	15.16	11.94	21.70	15.76	3.8



Document No: 19218R1LQV1 Version: 1

4.11 Fluid Immersion

Humidity Resistance - Insulation Resistance Test Data								
Description	n:	awg twisted pair vith Armorlite shielding and ermaRex Jacket	Immersed Length (in) 12		Applied Voltage (DC)	500	Electrificatio Time (s)	on 60
Sample No.	-	Average Resistance: White Conductor (GΩ)	Ω-1000ft: Whi Conductor (G	ite Ω)	Average Resistance: Green Conductor (GΩ)	Ω-1000 Condu)ft: Green ctor (GΩ)	
010	Before	1458.0	2.7		1285.0		2.4	
019	After	>2000	3.7		>2000		3.7	
020	Before	1984.0	3.6		1976.0		3.6	
020	After	880.0	1.6		>2000		3.7	
021	Before	>2000	3.7		940.0		1.7	
021	After	>2000	3.7		>2000	3.7		
022	Before >2000		3.7		>2000	3.7		
022	After	>2000	3.7		>2000	3.7		
023	Before	1252.0	2.3		>2000		3.7	
023	After	>2000	3.7		1015.0		1.9	
024	Before	>2000	3.7		>2000		3.7	
024	After	683.0	1.3		>2000		3.7	
025	Before	>2000	3.7		>2000		3.7	
025	After	706.0	1.3		1140.0		2.1	
026	Before	>2000	3.7		>2000		3.7	
020	After	1493.0	2.7		1800.0		3.3	
027	Before	>2000	3.7		>2000		3.7	
027	After	1200.0	2.2		>2000		3.7	
0.29	Before	>2000	3.7		>2000		3.7	
028	After	913.0	1.7		>2000		3.7	
020	Before	>2000	3.7		>2000		3.7	
029	After	730.0	1.3		>2000		3.7	
020	Before	>2000	3.7		>2000		3.7	
030	After	>2000	3.7		737.0		1.4	



Document No: 19218R1LQV1 **Version:** 1

3.11 Fluid Immersion (continued)

Fluid Immersion Test Data: Fluids and Immersion							
Sample No.	Test Fluid	Temperature (°C)	Immersion Time (hrs)				
19, 20, 21	Aviation Hydraulic Fluid per MIL-PRF-5606	49	20				
22, 23, 24	TT-I-735 75% Isopropyl Alcohol	21.7	168				
25, 26, 27	JP-4 per MIL-DTL-5624	21.7	168				
28, 29, 30	Eastman Turbo Oil 2389 per MIL-L-7808	120	30				

Fluid Immersion Test Data: Wire Diameter								
Sample No.	-	Before Immersion (in)	After Immersion (in)	Difference (in)				
010	Thin side of Twist	0.1390	0.1315	-0.0075				
019	Thick side of Twist	0.1820	0.1800	-0.0020				
020	Thin side of Twist	0.1410	0.1350	-0.0060				
020	Thick side of Twist	0.1790	0.1810	0.0020				
021	Thin side of Twist	0.1295	0.1375	0.0080				
021	Thick side of Twist	0.1680	0.1825	0.0145				
022	Thin side of Twist	0.1470	0.1540	0.0070				
022	Thick side of Twist	0.1705	0.1890	0.0185				
022	Thin side of Twist	0.1350	0.1335	-0.0015				
025	Thick side of Twist	0.1860	0.1810	-0.0050				
024	Thin side of Twist	0.1440	0.1340	-0.0100				
024	Thick side of Twist	0.1815	0.1825	0.0010				
025	Thin side of Twist	0.1290	0.1285	-0.0005				
025	Thick side of Twist	0.1645	0.1820	0.0175				
02(Thin side of Twist	0.1460	0.1340	-0.0120				
020	Thick side of Twist	0.1785	0.1780	-0.0005				
027	Thin side of Twist	0.1275	0.1315	0.0040				
027	Thick side of Twist	0.1825	0.1860	0.0035				
0.20	Thin side of Twist	0.1390	0.1310	-0.0080				
028	Thick side of Twist	0.1820	0.1810	-0.0010				
020	Thin side of Twist	0.1305	0.1420	0.0115				
029	Thick side of Twist	0.1810	0.1810	0.0000				
030	Thin side of Twist	0.1360	0.1400	0.0040				
030	Thick side of Twist	0.1660	0.1700	0.0040				



Document No: 19218R1LQV1 **Version:** 1

4.12 60° Wire Burn Test

	60° Bunsen Burner Test – Pretest Insulation Resistance Data								
Description:	20 awg twisted pairwith Armorliteshielding andThermaRex Jacket		157	Applied Voltage (DC)	500	Electrification Time (s)	60		
Sample No.	- Sample Resistance (GΩ) Insulation Resistance Ω- 1000ft (GΩ)								
N1157-S01	>2000	$\begin{array}{c c} 1000 \text{ ft} (\text{G}\Omega) \\ \hline 000 \\ 24.56 \end{array}$							

60° Bunsen Burner Test Data							
Test Sample	Damage Length (in.)	Burning Duration After Flame Removal (s)	Incendiary Drops Y/N	Burn Time of Incendiary Particles (s)			
N1157-S01-1	1.5	0	N	N/A			
N1157-S01-2	1.5	0	N	N/A			
N1157-S01-3	1.5	0	N	N/A			
N1157-S01-4	1.5	0	N	N/A			

Post Burn Specimen Resistance Test Data							
Specimen	Total Length (inches)	Length Positive To Burn (inches)	Length Negative To Burn (inches)	Measured Resistance (kΩ)			
N1157-S01-1	29.25	22.625	6.625	45			
N1157-S01-2	30	6.75	23.25	46			
N1157-S01-3	30	6.75	23.25	51			
N1157-S01-4	29.875	5.375	24.5	46			

QMS708-F2 v3.1



Document No: 19218R1LQV1 **Version:** 1

Appendix: Data Sheets

QMS708-F2 v3.1



W /// V	(ERTI	CAL	Μι	ılti-Day Ho	eat Aging	g Test	Data	-
W L	ABORAT	ORIES	Doc. No.	19218D1	SPV1	Versio	ı 🗌	1
			Sheet Name		Version H	istory		
Version	Date	Comme	ents	Prepared By	Reviewed	By Ap	proved l	By
1	10/25/2019	Initial Re	elease	Sunjay Pattem	Mehrdad Most	toufi Ka	ine Lian	g
					-	-		

VERTI	CAL	Μ	ulti-Day	Heat Aging Test Data		ta
LABORAT	ORIES	Doc. No.	192	218D1SPV1	Version	1
		Sheet Nam	e	Test Dev	iations	
Deviation No.	Test Nam	ie		Description		
19218DV2SPV1	8.1.1 Multi-Day Aging	y Heat Hi int	gh-temp cloth o test. Test we	bags used for load eights were replaced	weights failed e l and test was re	arly started.
·		•				



19218D1SPV1

Doc. No. Sheet Name Version

Test Summary

1

Job Name	QTP-850 ThermaRex Wire
Job No.	19218
Client	Glenair
Contact Name	Micah Summers
Telephone No.	818-247-6000
Email	msummers@glenair.com
Part Name	ThermaRex Wire
Part No.	960-2371-N-C-9-5-A
Serial No.	001, 002, 003
Controlling Document	QTP-850 ThermaRex Wire Testing Version C

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Multi-Day Heat Aging		10/2/2019	10/7/2019	Х	-	-
Bend Test	001, 002,	10/8/2019	10/8/2019	Х	-	-
Voltage Withstand (Wet Dielectric)	003	10/8/2019	10/8/2019	Х	-	-

Test Summary

Three, 14 inch long samples were cut from a spool of ThermaRex Wire. The samples were examined to verify their lengths were within the requiments for the Multi-day heat aging test and to see that there were no visible flaws on the wire jacket. The wires were hung over a PTFE coated stainless steel mandrel so that the jacket was compressed and the insulator was under stress. The wires were placed in an air circulating oven for 120 hours at 300°C. After the Multi-Day Heat Aging test, the samples were subjected to the Bend Test and Voltage Withstand Test. All samples passed as they did not crack during the bend test and passed the voltage withstand test.

Page 4 of 22

Sheet Name Test Equipment List ID No. Equipment Name Manufacturer Model No. Cal. Date Cal. Due CE040 Convection Oven Blue M Electric DC-256-8-MP350 - - TC00001 Digital Thermometer Fluke 51 II 11/21/2019 11/30/2019 EM029 15kv Megohmmeter AEMC Instruments Model 6555 7/19/2019 7/31/2020 - 6X PTFE coated mandrel Alert Plating - - - DM002 Steel Ruler 36" Starrett C604R 9/05/2019 9/30/2020 EM024 AC/DC/IR Hipot Tester QuadTech Sentry 30 10/17/2019 10/31/2020	W LABORATORIES		Doc. No.	19218D1SPV1	Versio	on 1	
ID No.Equipment NameManufacturerModel No.Cal. DateCal. DateCE040Convection OvenBlue M ElectricDC-256-8-MP350TC00001Digital ThermometerFluke51 II11/21/201911/30/2019EM02915kv MegohmmeterAEMC InstrumentsModel 65557/19/20197/31/2020-6X PTFE coated mandrelAlert PlatingDM002Steel Ruler 36"StarrettC604R9/05/20199/30/2020EM024AC/DC/IR Hipot TesterQuadTechSentry 3010/17/201910/31/2020			Sheet Name	Test Eq	uipment List		
ID No.Equipment NameManufacturerModel No.Cal. DateCal. DateCE040Convection OvenBlue M ElectricDC-256-8-MP30TC00001Digital ThermometerFluke51 II11/21/201911/30/2019EM02915kv MegohmmeterAEMC InstrumentsModel 65557/19/20197/31/2020-6X PTFE coated mandrelAlert PlatingDM002Steel Ruler 36"StarrettC604R9/05/20199/30/2020EM024AC/DC/IR Hipot TesterQuadTechSentry 3010/17/201910/31/2020							
CE040Convection OvenBlue M ElectricDC-256-8-MP350TC00001Digital ThermometerFluke51 II11/21/201911/30/2019EM02915kv MegohmmeterAEMC InstrumentsModel 65557/19/20197/31/2020-6X PTFE coated mandrelAlert PlatingDM002Steel Ruler 36"StarrettC604R9/05/20199/30/2020EM024AC/DC/IR Hipot TesterQuadTechSentry 3010/17/201910/31/2020	ID No.	Equipment Name	Manufacturer	Model No.	Cal. Date	Cal. Due	
TC00001Digital ThermometerFluke51 II11/21/201911/30/2019EM02915kv MegohmmeterAEMC InstrumentsModel 65557/19/20197/31/2020-6X PTFE coated mandrelAlert PlatingDM002Steel Ruler 36"StarrettC604R9/05/20199/30/2020EM024AC/DC/IR Hipot TesterQuadTechSentry 3010/17/201910/31/2020	CE040	Convection Oven	Blue M Electric	DC-256-8-MP350	-	-	
EM02915kv MegohmmeterAEMC InstrumentsModel 65557/19/20197/31/2020-6X PTFE coated mandrelAlert PlatingDM002Steel Ruler 36"StarrettC604R9/05/20199/30/2020EM024AC/DC/IR Hipot TesterQuadTechSentry 3010/17/201910/31/2020	TC00001	Digital Thermometer	Fluke	51 II	11/21/2019	11/30/2019	
- 6X PTFE coated mandrel Alert Plating - - DM002 Steel Ruler 36" Starrett C604R 9/05/2019 9/30/2020 EM024 AC/DC/IR Hipot Tester QuadTech Sentry 30 10/17/2019 10/31/2020	EM029	15kv Megohmmeter	AEMC Instruments	Model 6555	7/19/2019	7/31/2020	
DM002 Steel Ruler 36" Starrett C604R 9/05/2019 9/30/2020 EM024 AC/DC/IR Hipot Tester QuadTech Sentry 30 10/17/2019 10/31/2020	-	6X PTFE coated mandrel	Alert Plating	-	-	-	
EM024 AC/DC/IR Hipot Tester QuadTech Sentry 30 10/17/2019 10/31/2020	DM002	Steel Ruler 36"	Starrett	C604R	9/05/2019	9/30/2020	
	EM024	AC/DC/IR Hipot Tester	QuadTash			9/30/2020	
	EM024		Quad Teen	Sentry 30	10/17/2019	10/31/2020	

LABORATORIES		Doc. No.	19218D1SPV1	Version	
		Sheet Name	Test Sam	ble Identification	
		ļļ	1		
Date Received			7/31/2019		
	P	Pre-test sample	conditions		
he samples were examined to	o verify their	lengths were wit	hin the requirements for th	ne multi-day heat agir	ig tes
and	to see that the	ere were no visił	ble flaws on the wire jacke	t.	e
Part Name	Test	Group	Part No.	Serial No.	
			960-2371-N-C-9-5-A	001	
ThermaRex Wire		1		002	
				003	
				•	

W /// V/F	RTICAL	-	Mı	ılti-Day Heat A	ginį	g Test	Dat	ta
	ORATORIES	Doc. N	0.	19218D1SPV1		Versio	n	1
		Sheet Na	ame	Tes	st Sequ	ience		
Test Sequence	Test Name			Specification	Tes	t Group	Seria	al No.
1	Multi-Day Heat Agin	ng		QTP-850 section 8.1.1			0.0.1	002
2	Bend Test			QTP-850 section 7.1.5		1	001,	002,
3	Voltage Withstand (Wet Di	electric)		QTP-850 section 7.1.3			0	
	-	ļ			-			



9218D1SPV1

Doc. No.	1
Sheet Name	

Version

Test Parameters

1

Test Name	Multi-Day Heat Aging
Specification	QTP-850 ThermaRex Wire Testing
Method / Procedure	AS4373 Rev. E Section 4.8.7
Figure / Table	-

Test Requirements

Three, 24 inch samples of ThermaRex Wire shall be cut from a spool of cable. The samples shall be bent along the midpoint and hung over a 1/4" inch diameter PTFE coated steel mandrel. A load weight of 5 pounds shall be attached to the ends of the wires such that the sample conductor is under tension and the insulation is under compression. The wires and the weights shall be placed in an air circulation oven and exposed to 300°C for 120 hours. At the completion of 120 hours, the samples shall be cooled to 20°C within 1 hour. The samples shall be subjected to Bend Testing per AS4373 Rev E. 4.7.12 and Voltage Withstand testing per AS4373 Rev. E 4.5.10.



Doc. No.	19218D1SPV1
Sheet Name	Т

Version

Test Parameters

1

Test Name	Bend Test
Specification	QTP-850 ThermaRex Wire Testing
Method / Procedure	AS4373 Rev. E 4.7.12
Figure / Table	-

Test Requirements

Three samples of 24 inch lengths of ThermaRex Wire shall be cut from a spool of cable. One end of the wire shall be attached to a stainless steel PTFE coated mandrel of nominal diameter 50 times greater than that of the conductor. The other end of the wire shall have a load weight of 1 pound attached. The mandrel shall be rotated till the entire length of the cable is wrapped around the mandrel. The mandrel shall then be rotated the other direction till the wire is fully wrapped around the mandrel. The wire shall undergo two cycles of wrapping back and forth. The outer surface shall be observed for any cracking of the insulation.



Doc. No.	19218D1SPV1
Sheet Name	Te

Version

Test Parameters

1

Test Name	Voltage Withstand (Wet Dielectric)
Specification	QTP-850 ThermaRex Wire Testing
Method / Procedure	AS4373 Rev. E Section 4.5.10
Figure / Table	-

Test Requirements

A solution of 5% NaCl and 0.05% to 0.10% wetting agent (Triton X-100) shall be prepared. Each sample shall have 1 inch of insulation stripped from both side and placed in the solution to soak for 4 hours. The samples shall be checked for gross flaws by applying 500VDC to the wire and verifying that the resistance is greater than $1 \times 10^{6} \Omega$. After this, the wire shall be tested at 2500VDC for one minute with a ramp up and ramp down rate of 500 volts per second.

Т

	'FRTI	CAL	Μι	Multi-Day Heat Aging Test Data					
W L	ABORA	TORIES	Doc. No.	19218D1SPV1	Version	1			
			Sheet Name	Engineering Notes					
Date	Ambient	Time	Notes						
9/12/2019	21.6°C	10.10 AM	Samples were cut from spool of ThermaRex Wire and measured to						
	55.2% RH	10.17 AW	verify lengths.						
9/12/2019	21.0°C	11.04 AM	Samples were in process of reaching test temperature, when load weigh bags experienced failure. Test was halted.						
	55.3% RH	11:04 AM							
10/2/2019	22.2°C	9.25 AM	Multi-day heat aging test was restarted with the same samples and new weight baskets with greater heat resistance.						
	40.3% RH	8:23 AM							
10/7/2019	21.9°C	9.45 ANA	Multi-day heat aging test completed after 120 hours at 300°C. Samples						
	41.6% RH	8:45 AM	were removed from the oven and visually inspected for damage.						
10/7/2019	23.4°C	11.41 AM	3end Test was performed.						
	31.3% RH	11:41 AM							
10/8/2019	22.4°C	9.06 ANA	Samples were place	imples were placed in saline solution to begin 4 hour soak for Voltage					
	43.6% RH	8:00 AM	Withstand (Wet D	ielectric) Test.					

Voltage Withstand (Wet Dielectic) was performed.

Test Operator	Sunjay Pattem

W

22.5°C

39.0% RH

12:15 PM

10/8/2019

Page 11 of 22

W /// \/	/ F R T I	СА	I	Μ	ult	i-Day He	at Aging	g Test Da	ata
			S	Doc. No.		19218D1SPV1		Version	1
	W LABORATORIES			Sheet Name		Test Da		ata	
Multi-Day	Heat Aging	Fest Repo	rt		F	Bend Test Dat	a		
	Length	24"				Length	12"		
Mandrel	Diameter	1/4"		Mano	lrel	Diameter	1 5/8"		
	Weight	5.3 oz	z			Weight	102.45 oz		
	•	-							
	Sample No.	Weight (lbs)			Sample No.	Cracking		
Load	001	5		Post 7	ſest	001	None		
Weight	002	5		Assesr	nent	002	None		
	003	5				003	None		
	-								
Oven tempeature 300°C		0°C							
	Sample No.	Cracki	ng						
Post Test	001	None	:						
Assesment	002	None							
	003	None	:						
			-						
	Vol	ltage Witl	istand T	est Data					
Description	A twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex Jacket		wg e Ef ex L	fective ength	ive 22"				
Sample No.	Test Voltag	e (VDC)	Electrif	fication Tim	e (s)	Result			
001	2500)		60		Pass			
002	2500)		60		Pass			
003	2500)		60		Pass			

Page 12 of 22



Page 13 of 22


Page 14 of 22





Page 16 of 22







Appendix

Page 20 of 22

	TICAL		Test Deviation	on Form	
	ATORIES	Doc. No.	19218DV2SPV1	Version	1
		Test Type	Multi-D	ay Heat Aging	
Test Name		QTP-85	50 ThermaRex Wire		
Part Name		Th	ermaRex Wire		
Part No.		#0	01, #002, #003		
Serial No.		#0	01, #002, #003		
	AND SALE IN	Test Requirement	nts		
Specification	QTP-850 Therma	aRex Wire			
Specification Method / Procedure	QTP-850 Therma 8.1.1 Mutli-Day I T	aRex Wire Heat Aging est Deviation Descri	ription	rating of 325°C. The	hage
Specification Method / Procedure High temperature po failed at 300°C 2 ho	QTP-850 Therma 8.1.1 Mutli-Day l T	aRex Wire Heat Aging est Deviation Desc utilized for the test g the temperature ra	ription with a manufacurer's r amp up phase, before t	rating of 325°C. The the 120 hour soak be	bags gan.
Specification Method / Procedure High temperature por failed at 300°C 2 ho Test Operator	QTP-850 Therma 8.1.1 Mutli-Day I T Olyurathane bags were ours into the test durin Sunjay Pattem	aRex Wire Heat Aging est Deviation Descr utilized for the test g the temperature ra	ription with a manufacurer's r ump up phase, before t Deviation Date	rating of 325°C. The he 120 hour soak be 9/13/2019	bags gan.
Specification Method / Procedure High temperature por failed at 300°C 2 ho Test Operator Reported To	QTP-850 Therma 8.1.1 Mutli-Day I T olyurathane bags were ours into the test durin Sunjay Pattem Micah Summers	aRex Wire Heat Aging est Deviation Descr utilized for the test g the temperature ra	ription with a manufacurer's r ump up phase, before t Deviation Date Date	rating of 325°C. The the 120 hour soak be 9/13/2019 9/13/2019	bags gan.
Specification Method / Procedure High temperature por failed at 300°C 2 ho Test Operator Reported To	QTP-850 Therma 8.1.1 Mutli-Day I T olyurathane bags were ours into the test durin Sunjay Pattem Micah Summers	ARex Wire Heat Aging est Deviation Descr utilized for the test g the temperature ra Resolution	ription with a manufacurer's r amp up phase, before t Deviation Date Date	rating of 325°C. The the 120 hour soak be 9/13/2019 9/13/2019	bags gan.
Specification Method / Procedure High temperature por failed at 300°C 2 ho Test Operator Reported To	QTP-850 Therma 8.1.1 Mutli-Day I T olyurathane bags were ours into the test durin Sunjay Pattem Micah Summers Customer stat	ARex Wire Heat Aging est Deviation Description utilized for the test g the temperature ra Resolution ed to restart test with	ription with a manufacurer's r amp up phase, before t Deviation Date Date h original samples.	rating of 325°C. The the 120 hour soak be 9/13/2019 9/13/2019	bags gan.
Specification Method / Procedure High temperature por failed at 300°C 2 ho Test Operator Reported To	QTP-850 Therma 8.1.1 Mutli-Day I T Olyurathane bags were ours into the test durin Sunjay Pattem Micah Summers Customer state	ARex Wire Heat Aging est Deviation Description utilized for the test g the temperature ra Resolution ed to restart test with Approval	ription with a manufacurer's r imp up phase, before t Deviation Date Date	rating of 325°C. The the 120 hour soak be 9/13/2019 9/13/2019	bags gan.
Specification Method / Procedure High temperature por failed at 300°C 2 ho Test Operator Reported To Client Name	QTP-850 Therma 8.1.1 Mutli-Day I T Olyurathane bags were ours into the test durin Sunjay Pattem Micah Summers Customer stat	ARex Wire Heat Aging est Deviation Description utilized for the test g the temperature ra Resolution ed to restart test with Approval N	ription with a manufacurer's r mp up phase, before t Deviation Date Date h original samples.	rating of 325°C. The the 120 hour soak be 9/13/2019 9/13/2019	bags gan.

Page 21 of 22

End of Test Data Sheet

Page 22 of 22



,		/FDTI	CAL	Wrapback Test Data Sheet			Sheet		
	LABORATORIES			Doc. No.	19218D2	SPV1	Ve	ersion	1
				Sheet Name		Version I	History	7	
	Version	Date	Comme	ents	Prepared By	Reviewed	By	Approv	ved By
	1	10/25/2019	Initial Re	elease	Sunjay Pattem	Mehrdad Mos	stoufi	Kane I	Liang
•									

W	VERTICAL LABORATORIES
	LABORATORIES

Wrapback Test Data Sheet

 Doc. No.
 19218D2SPV1

 Sheet Name
 7

Version

Test Summary

1

Job Name	ThermaRex Wire
Job No.	19218
Client	Glenair
Contact Name	Micah Summers
Telephone No.	818-247-6000
Email	msummers@glenair.com
Part Name	ThermaRex Wire
Part No.	960-2371-N-C-9-5-A
Serial No.	004, 005, 006
Controlling Document	QTP-850 ThermaRex Wire Testing Version C

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Wrapback	004 005 006	9/4/2019	9/5/2019	Х	-	-
Voltage Withstand	004, 005, 006	9/5/2019	9/5/2019	Х	-	-

Test Summary

Three samples of ThermaRex Wire of 12 inches in length were cut from a large spool of wire supplied by the customer. The wires were visually examined before any testing began, They were then bent about the midpoint such that the radius of the bend was greater than the radius of the wire with one side wrapping 4 full turns around the other following the procedure in AS4373 Revision E 4.7.8.4.1. The samples were placed in an air circulating oven at 300°C for 6 hours and then removed and subjected to voltage withstand testing. The samples passed as they did not crack or suffer damage during the wrapback test and passed the voltage withstand testing.

	FRICAL	Wr	apback Test	Data Sh	eet	
W i	ABORATORIES	Doc. No.	19218D2SPV1 Versi			1
-		Sheet Name	Test Eq	uipment List		
ID No.	Equipment Name	Manufacturer	Model No.	Cal. Date	Cal.	Due
CE040	Convection Oven	Blue M Electric	DC-256-8-MP350	-	-	
EM00024	AC/CD/IR Hipot Tester	Quadtech	Sentry 30	10/12/2018	10/31/	2019
TC00001	Digital Thermometer	Fluke	51 II	11/21/2019	11/30/	2019
DM002	Steel Ruler 36"	Starrett	C604R	9/05/2019	9/30/2	2020



W // V F	RTICAL		Wrapback Tes	t Data Sh	eet
		Doc. No.	19218D2SPV1	Versie	on 1
	ORMORIEO	Sheet Name	Te	est Sequence	I
Test Sequence	Test Name		Specification	Test Group	Serial No.
1	Wrapback		QTP-850 section 8.1.2	1	004, 005.
2	Voltage Withstand	1	QTP-850 section 7.1.3		006

	W	rapback Test I	Data Sheet	
	Doc. No.	19218D2SPV1	Version	1
	Sheet Name	Test Pa	arameters	
	_			
Test Name	Wrapback			
Specification	QTP-850 Therma	Rex Wire Testing section	n 8.1.2	
Method / Procedure	AS4373 Revisior	n E. section 4.7.8.4.1		
Figure / Table	-			
nours. The samples shall then be inspected t	for any cracking of t	he insulation.	posed to 500 C 10	ro

W LABORATORIES Doc. No. 19218D2SPV1 Version 1 Sheet Name Test Parameters Test Parameters Test Parameters Test Name Voltage Withstand Test Parameters Test Parameters Specification QTP-850 ThermaRex Wire Testing section 7.1.3 Method / Procedure AS4373 Revision E section 4.5.10 Figure / Table - Figure / Table - - Test Requirements Test Requirements Each sample shall have 1 inch of insulation stripped from each end be twisted together. Each samples shall then be immersed in a solution of 5% NaCI and 0.05% to 0.10% wetting agent (Tritor-X 100), to within 2 inches of the stripped ends of the wire. The sample shall be connected to a hipot tester and the resistance measured between the wire and solution with the use of a grounding electrode. The test voltage shall be 2500VDC with an electrification rate of 500V/s and a dwell time of one minute.	VERTICAL	Number 10218D2SDV1 Number 10218D2SDV1				
Sheet Name Test Parameters Test Name Voltage Withstand Specification QTP-850 ThermaRex Wire Testing section 7.1.3 Method / Procedure AS4373 Revision E section 4.5.10 Figure / Table - Test Requirements Each sample shall have 1 inch of insulation stripped from each end be twisted together. Each samples shall then be immersed in a solution of 5% NaCl and 0.05% to 0.10% wetting agent (Triton-X 100), to within 2 inches of the stripped ends of the wire. The sample shall be connected to a hipot tester and the resistance measured between the wire and solution with the use of a grounding electrode. The test voltage shall be 2500VDC with an electrification rate of 500V/s and a dwell time of one minute.	W LABORATORIES	Doc. No.	19218D2SPV1	Version	1	
Test Name Voltage Withstand Specification QTP-850 ThermaRex Wire Testing section 7.1.3 Method / Procedure AS4373 Revision E section 4.5.10 Figure / Table - Test Requirements Each sample shall have 1 inch of insulation stripped from each end be twisted together. Each samples shall then be immersed in a solution of 5% NaCl and 0.05% to 0.10% wetting agent (Triton-X 100), to within 2 inches of the stripped ends of the wire. The sample shall be connected to a hipot tester and the resistance measured between the twire and solution with the use of a grounding electrode. The test voltage shall be 2500VDC with an electrification rate of 500V/s and a dwell time of one minute.		Sheet Name	Tes	st Parameters		
Specification QTP-850 ThermaRex Wire Testing section 7.1.3 Method / Procedure AS4373 Revision E section 4.5.10 Figure / Table - Test Requirements Each sample shall have 1 inch of insulation stripped from each end be twisted together. Each samples shall then be mmersed in a solution of 5% NaCl and 0.05% to 0.10% wetting agent (Triton-X 100), to within 2 inches of the stripped ends of the wire. The sample shall be connected to a hipot tester and the resistance measured between the wire and solution with the use of a grounding electrode. The test voltage shall be 2500VDC with an electrification rate of 500V/s and a dwell time of one minute.	Fast Nama	Valta an Withstor	4			
Spectreation OTF-830 Thermatex wire results section 7.1.3 Method / Procedure AS4373 Revision E section 4.5.10 Figure / Table - Test Requirements Each sample shall have 1 inch of insulation stripped from each end be twisted together. Each samples shall then be mmersed in a solution of 5% NaC1 and 0.05% to 0.10% wetting agent (Triton-X 100), to within 2 inches of the stripped ends of the wire. The sample shall be connected to a hipot tester and the resistance measured between the wire and solution with the use of a grounding electrode. The test voltage shall be 2500VDC with an electrification ate of 500V/s and a dwell time of one minute.		OTD 850 Thomas	a Par Wine Testing and	ation $7.1.2$		
Figure / Table - Test Requirements Each sample shall have 1 inch of insulation stripped from each end be twisted together. Each samples shall then be mmersed in a solution of 5% NaCl and 0.05% to 0.10% wetting agent (Triton-X 100), to within 2 inches of the stripped ends of the wire. The sample shall be connected to a hipot tester and the resistance measured between the wire and solution with the use of a grounding electrode. The test voltage shall be 2500VDC with an electrification rate of 500V/s and a dwell time of one minute.	Specification	Q1P-830 Therma	E sostion 4.5.10	cuon 7.1.3		
Test Requirements Each sample shall have 1 inch of insulation stripped from each end be twisted together. Each samples shall then be immersed in a solution of 5% NaCl and 0.05% to 0.10% wetting agent (Triton-X 100), to within 2 inches of the stripped ends of the wire. The sample shall be connected to a hipot tester and the resistance measured between the wire and solution with the use of a grounding electrode. The test voltage shall be 2500VDC with an electrification rate of 500V/s and a dwell time of one minute.	Figure / Table	AS4373 Revision	E section 4.5.10			
Test Requirements Each sample shall have 1 inch of insulation stripped from each end be twisted together. Each samples shall then be immersed in a solution of 5% NaCl and 0.05% to 0.10% wetting agent (Triton-X 100), to within 2 inches of the stripped ends of the wire. The sample shall be connected to a hipot tester and the resistance measured between the wire and solution with the use of a grounding electrode. The test voltage shall be 2500VDC with an electrification rate of 500V/s and a dwell time of one minute.		-				
Each sample shall have 1 inch of insulation stripped from each end be twisted together. Each samples shall then be immersed in a solution of 5% NaCl and 0.05% to 0.10% wetting agent (Triton-X 100), to within 2 inches of the stripped ends of the wire. The sample shall be connected to a hipot tester and the resistance measured between the wire and solution with the use of a grounding electrode. The test voltage shall be 2500VDC with an electrification rate of 500V/s and a dwell time of one minute.		Test Requirem	ents			
	are of 500 who and a amon time of one limit					

	ABORA	TORIES	Doc. No.	19218D2SPV1	Version	1	
			Sheet Name	Enginee	ring Notes		
Data	Ambient	Time		Notos			
Date	Amplent	Time	G 1 .		1 11 0 4 4		
9/4/2019	21.1°C	7.00 AM	Samples were visu	ally examined and photograp	bhed before testing		
5/ 1/2019	54.5% RH	/.00/1101					
0/4/2010	21.9°C	0.00 414	Samples were plac	laced into the oven and the wrapback test was ini			
9/4/2019	53.6% RH	9:00 AM					
0/4/2010	22.9°C	2.00 DM	Samples complete	d wrapback test.			
9/4/2019	53.6% RH	3:00 PM					
0/5/2010	22.3°C	7 20 434	Samples were examples	nined for any cracking after	heat exposure. The	ere was	
9/5/2019	51.9% RH	/:30 AM	no cracking along	the jacket of each sample.			
0/5/2010	22.4°C	11.25 4.34	Voltage Withstand	l test was performed on all sa	mples.		
9/5/2019	55.6% RH	11:35 AM					

Test Operator	Sunjay Pattem





Page 11 of 15





Page 13 of 15



Page 14 of 15

End of Test Data Sheet

Page 15 of 15



v					Cold Bend Test Data				
				Doc. No.	19218D3	SPV1	Ve	rsion	1
				Sheet Name		Version H	listory	, ,	
	Version	Date	Comm	ents	Prepared By	Reviewed	By	Approv	ved By
	1	10/25/2019	Initial Re	elease	Sunjay Pattem	Mehrdad Mos	toufi	K. Li	iang

VERTICAL	VERTICAL Cold Bend Test D LABORATORIES Doc. No. 19218D3SPV1 Sheet Name Test Summar					
	Doc. No.	19218D3SPV1	Version	1		
	Sheet Name	Test Sum	mary			
Job Name	ThermaRex W	Vire				
Job No.	19218					
Client	Glenair					
Contact Name	Micah Summers					
Telephone No.	818-247-6000					
Email	msummers@glenair.com					
Part Name	ThermaRex Wire					
Part No.	960-2371-N-C-9-5-A					
Serial No.	007, 008, 009					
Controlling Document	QTP-850 The	rmaRex Wire Testing Version C	2			

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Cold Bend	007, 008,	10/14/2019	10/18/2019	Х	-	-
Voltage Withstand	009	10/21/2019	10/21/2019	Х	-	-

Test Summary

Three, 36.5 inch wire segments were cut from a large spool of ThermaRex Wire. The samples were tested per QTP-850 ThermaRex Wire Testing section 8.1.3, section 7.1.3 and AS4373 revision E. section 4.7.2. The purpose of this test was to test the cold weather durability of the ThermaRex wire jacket. The samples were placed one at a time inside a thermal chamber and cooled to -65°C attached to a PTFE coated mandrel on one end and a weight at the other. After soaking at 65°C for 4 hours, the PTFE rod was rotated at 1 rpm manually using a timer until the entire length of the cable was coiled around the mandrel while inside the chamber. The sample was removed from the chamber and mandrel while maintaining its coiled configuration and checked for cracks and damage. The samples were then subjected to voltage withstand testing. The samples passed as there was no damage after Cold Bend testing and all samples passed the voltage withstand testing.

	FRICAL	(Cold Bend T	'est Data		
W Ľ	ABORATORIES	Doc. No.	19218D3SPV1	Versio	on 🛛	1
		Sheet Name	Test E	quipment List		
ID No.	Equipment Name	Manufacturer	Model No.	Cal. Date	Cal. I	ue
CE00005	Environmental Chamber	Tenney	TJR	12/12/208	12/31/2	.019
EM024	AC/DC/IR Hipot Tester	QuadTech	Sentry30	10/17/2019	10/31/2	.020
DM002	Steel Ruler 36"	Starrett	C604R	9/05/219	9/30/2	020

// VERTIC	AL	Cold Bend Te	st Data
LABORATO	RIES Doc. No.	19218D3SPV1	Version
	Sheet Name	Test Sample	Identification
Date Received		7/31/2019	
	Pre-test sample	conditions	
e samples were examined to	verify their lengths were wi that there were no visible fla	thin the requirements for the aws on the wire jacket.	cold bend test and to se
Part Name	Test Group	Part No.	Serial No.
		_	007
ThermaRex Wire	1	960-2371-N-C-9-5-A	008
			009

Doc. No. 1921B03SPV1 Version Sheet Name Test Sequence est Sequence Test Name Securit Net 1 Cold Bend QTP-850 section 8.1.3 1 007,008 2 Voltage Withstand QTP-850 section 7.1.3 1 009		RTICAL		Cold Bend	Test Data	
Sheet Name Test Sequence ext Sequence Test Group Serial No 1 Cold Bend QTP-850 section 8.1.3 1 007,008 2 Voltage Withstand QTP-850 section 7.1.3 1 007		RATORIES	Doc. No.	19218D3SPV1	Versie	on 1
est Sequence Test Name Specification Test Group Serial No 1 Cold Bend QTP-850 section 8.1.3 1 007,008 2 Voltage Withstand QTP-850 section 7.1.3 1 009			Sheet Name	Te	est Sequence	
Servence Test Name Specification Test Group Serial Name 1 Cold Bend QTP-850 section 8.1.3 1 007, 008 2 Voltage Withstand QTP-850 section 7.1.3 1 007						-
1 Cold Bend QTP-850 section 8.1.3 1 007, 008 2 Voltage Withstand QTP-850 section 7.1.3 1 009	Test Sequence	Test Name		Specification	Test Group	Serial No.
2 Voltage Withstand QTP-850 section 7.1.3 009	1	Cold Bend		QTP-850 section 8.1.3	_ 1	007, 008,
	2	Voltage Withstand	d	QTP-850 section 7.1.3	_	009
		6				

Doc. No. 19218D3SPV1 Version Sheet Name Test Parameters Test Name Cold Bend Specification QTP-850 ThermaRex Wire Testing Method / Procedure AS4373 Revision E. Section 4.7.2 Figure / Table - Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be ramped down to -65°C and allowed to soak for at least 4 hours. After the soak is complete the mandrel shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.	VERTICAL		Colu Dellu Test Data						
Sheet Name Test Parameters Test Name Cold Bend Specification QTP-850 ThermaRex Wire Testing Method / Procedure AS4373 Revision E. Section 4.7.2 Figure / Table - Test Requirements Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be ramped down to -65°C and allowed to soak for at least 4 hours. After the soak is complete the mandrel shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.		Doc. No.	19218D3SPV1	Version	1				
Test Name Cold Bend Specification QTP-850 ThermaRex Wire Testing Method / Procedure AS4373 Revision E. Section 4.7.2 Figure / Table - Test Requirements Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be ramped down to -65°C and allowed to soak for at least 4 hours. After the soak is complete the mandrel shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.		Sheet Name	Test Pa	arameters					
Test Name Cold Bend Specification QTP-850 ThermaRex Wire Testing Method / Procedure AS4373 Revision E. Section 4.7.2 Figure / Table - Test Requirements Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.									
Specification QTP-850 ThermaRex Wire Testing Method / Procedure AS4373 Revision E. Section 4.7.2 Figure / Table - Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be ramped down to -65°C and allowed to soak for at least 4 hours. After the soak is complete the mandrel shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.	Test Name	Cold Bend							
Method / Procedure AS4373 Revision E. Section 4.7.2 Figure / Table - Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be ramped down to -65°C and allowed to soak for at least 4 hours. After the soak is complete the mandrel shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.	Specification	QTP-850 Therm	aRex Wire Testing						
Figure / Table - Test Requirements Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be ramped down to -65°C and allowed to soak for at least 4 hours. After the soak is complete the mandrel shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.	Method / Procedure	AS4373 Revision	n E. Section 4.7.2						
Test Requirements Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be ramped down to -65°C and allowed to soak for at least 4 hours. After the soak is complete the mandrel shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.	Figure / Table	-							
Test Requirements Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be ramped down to -65°C and allowed to soak for at least 4 hours. After the soak is complete the mandrel shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.									
Three, 36.5 inch wire segments shall be cut from a spool of ThermaRex wire. Each sample shall be placed inside an environmental chamber with one end attached to a PTFE mandrel and the other attached to a test weight. The sample and fixture shall be ramped down to -65°C and allowed to soak for at least 4 hours. After the soak is complete the mandrel shall be rotated from outside the chamber at a steady rate of 1 rpm until the entire length of wire is coiled around the mandrel. The sample shall then be removed from the chamber and mandrel without straightening and allowed to return to room temperature. The sample shall be examined for cracks or deformation of the ThermaRex jacket.		Test Requirem	ents						
	complete the mandrel shall be rotated from wire is coiled around the mandrel. The sar	n outside the chamber nple shall then be ren	at a steady rate of 1 rpm noved from the chamber a	s. After the soak i until the entire lei nd mandrel witho	s ngth of ut				

		Cold Bend Tes	st Data	
	Doc. No.	19218D3SPV1	Version	1
	Sheet Name	Test Pa	rameters	
Гest Name	Voltage Withstan	d		
Specification	QTP-850 Therma	Rex Wire Testing		
Method / Procedure	AS4373 Revisior	E. section 4.5.10		
Figure / Table	-			
	Test Requirem	ents		

M/ .^			Doc. No.	19218D3SPV1	Version	1
W L/	ADURA	IORIES	Sheet Name	Enginee	ering Notes	
Date	Ambient	Time		Notes		
	23.7°C		Sample lengths were	checked and visually insp	bected. Test fixture	was se
10/14/2019	43.8% RH	10:00 AM	up in chamber.			
	23.6°C		Sample 007 was place	ed in chamber and the Co	old Bend test was sta	arted.
10/14/2019	42.3% RH	11:44 AM				
0/14/2010	22.7°C	2.50 D) (Cold Bend test was p	erformed and sample was	removed from char	nber
0/14/2019	46.9% RH	3:50 PM	and mandrel.			
0/15/0010	22.4°C	1.40 DM	Cold Bend test was p	erformed on sample 008.		
10/15/2019	40.8% RH	1:40 PM				
0/19/2010	22.6°C	1.42 DM	Cold Bend test was p	erformed on sample 009.		
10/18/2019	43.5% RH	1:43 PM				
10/21/2010	23.0°C	9.20 AM	Voltage Withstand te	sting was performed on a	ll samples.	
10/21/2019	30.2% RH	8:30 AM				

Test Operator Sunjay Pattern

Voltage Withstand Test Data Visited pair of 20 avg wire with ArmorLite Shield and ThermaRex Jacket Effective Length 35.5" Sample No. Test Voltage (VDC) Electrification Time (s) Result 007 2500 60 Pass 009 2500 60 Pass 009 2500 60 Pass 009 2500 60 Pass		'FRTI	СА	I			Cold Be	end Test	Data	
Sheet Name Test Data Sample No. Cracking 007 None 008 None 009 None Sample No. Fffective Jacket 35.5" Sample No. Test Voltage (VDC) Effective 100 900 2500 60 Pass 900 2500 60 Pass 909 2500		ABORA	TORI	ES	Doc. No.		19218D3	SPV1	Version	1
Sample No.CrackingPost Test007None008None009009None009NoneDescriptionA twisted pair of 20 avg wire with ArmorLite Shield and ThermaRex JacketEffective Length35.5"Sample No.Test Voltage (VDC)Effective LengthOfficial Colspan="2">Official Colspan="2"Official Colspan="2"Official Colspan="2"Official Colspan="2"Official					Sheet Name	e		Test D	ata	
Cold Bend Test DataPost TestSample No.Cracking000None000None0000None0000NoneSample No.Post Voltage (VDC)Effective LengthSample No.Test Voltage (VDC)Electrification Time (s)Result0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass0000250060Pass				_						
Sample No.Cracking007None008None009None009NoneVoltage Withstand Test DataDescriptionA twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex JacketEffective Length35.5"Sample No.Test Voltage (VDC)Electrification Time (s)Result007250060Pass008250060Pass009250060Pass	Col	ld Bend Test D	ata							
Post Test Assessment007None008None009None		Sample No.	Cracki	ng						
Assessment008None009None	Post Test	007	None	e						
Voltage Withstand Test Data A twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex Jacket Effective Length 35.5" Sample No. Test Voltage (VDC) Electrification Time (s) Result 007 2500 60 Pass 008 2500 60 Pass 009 2500 60 Pass	Assesment	008	None	e						
Voltage Withstand Test DataDescriptionA twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex JacketEffective Length35.5"Sample No.Test Voltage (VDC)Electrification Time (s)Result007250060Pass008250060Pass009250060Pass		009	None	e						
Voltage Withstand Test DataDescriptionA twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex JacketEffective Length35.5"Sample No.Test Voltage (VDC)Electrification Time (s)Result007250060Pass008250060Pass009250060Pass										
A twisted pair of 20 awg wire with ArmorLite Shield and ThermaRex JacketEffective Length35.5"Sample No.Test Voltage (VDC)Electrification Time (s)Result007250060Pass008250060Pass009250060Pass		Vol	tage Wit	hstand T	est Data			1		
Description wire with ArmorLite Shield and ThermaRex Jacket Effective Length 35.5" Sample No. Test Voltage (VDC) Electrification Time (s) Result 007 2500 60 Pass 008 2500 60 Pass 009 2500 60 Pass		A twisted pa	ir of 20 a	wg						
Sineld and Thermarkex Length Jacket Jacket Sample No. Test Voltage (VDC) Electrification Time (s) Result 007 2500 60 Pass 008 2500 60 Pass 009 2500 60 Pass	Description	wire with	ArmorLit	e Ef	ffective	2	35.5"			
Sample No. Test Voltage (VDC) Electrification Time (s) Result 007 2500 60 Pass 008 2500 60 Pass 009 2500 60 Pass		Jac	hermak ket		length					
Sample No.Test Voltage (VDC)Electrification Time (s)Result007250060Pass009250060Pass										
007 2500 60 Pass 008 2500 60 Pass 009 2500 60 Pass	Sample No.	Test Voltage	e (VDC)	Electri	fication Tim	e (s)	Result			
008 2500 60 Pass 009 2500 60 Pass	007	2500)		60		Pass			
009 2500 60 Pass	008	2500)		60		Pass			
	009	2500)		60		Pass			





Page 12 of 18










End of Test Data Sheet

Page 18 of 18



,		/ERTI	CAL	Ther	mal Shock	Resistan	ce Test	Data
	W L	ABORAT	ORIES	Doc. No.	19218D45	SPV1	Version	1
				Sheet Name		Version Hi	story	
	Version	Date	Comme	ents	Prepared By	Reviewed B	y Appro	oved By
	1	10/28/2019	Initial Re	lease	Sunjay Pattem	Brian Morale	es Kane	Liang
-								



Thermal Shock Resistance Test Data

Doc. No.	19218D4SPV1
Sheet Name	Test Sun

Version

nmary

1

Job Name	QTP-850 ThermaRex Wire Testing
Job No.	19218
Client	Glenair
Contact Name	Micah Summers
Telephone No.	818-247-6000
Email	msummers@glenair.com
Part Name	ThermaRex Wire
Part No.	960-2371-N-C-9-5-A
Serial No.	010, 011, 012
Controlling Document	QTP-850 ThermaRex Wire Testing Version C

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Insulation Resistance	010 011	9/19/2019	9/19/2019	-	-	Х
Thermal Shock Resistance	010, 011,	10/1/2019	10/1/2019	Х	-	-
Insulation Resistance	012	10/2/2019	10/2/2019	-	-	Х

Test Summary

Three samples, 14 inches in length were cut from a spool of ThermaRex Wire supplied by the customer. The samples were subjected to thermal shock resistance testing to test the durability of the ThermaRex jacket. The wires were soaked in a preheated oven at 300°C and a precooled chamber at -55°C for 30 minutes each and manually shuttled between the chambers within two minutes. This process was repeated 4 times. Insulation resistance testing was performed on all samples before and after thermal shock resistance testing to detect any deteriorations. The samples passed all tests as there was no flaring of any layer of insulation after the thermal shock resistance test.

Page 3 of 18

M// ,*		Doc. No.	19218D4SPV1	Versi	on 1
W L	ABORATORIES	Sheet Name	Test Ec	quipment List	
ID No.	Equipment Name	Manufacturer	Model No.	Cal. Date	Cal. Due
EM029	15kV Megohmmeter	AEMC	Model 6555	7/19/2019	7/31/2020
CE007	Environmental Chamber	Sun Electronic Syste	ems EC01	1/17/2019	1/31/2020
CE040	Convection Oven	Blue M Electric	DC-256-8-MP350	-	-
TC00001	Digital Thermometer	Fluke	51 II	11/21/2018	11/30/2019
DM002	Steel Rule 36"	Starrett	C604R	9/05/2019	9/30/2020

		Doc. No.	19218D4SPV1	Version		
W LABORATO	IKIES	Sheet Name	Test Sampl	e Identification		
		<u> </u>				
Date Received		7/31/2019				
	Pr	re-test sample	conditions			
he samples were examined to	o verify their le	engths were wit	hin the requirements for the	e thermal shock resi	stanc	
test an	id to see that th	ere were no vis	bible flaws on the wire jack	et.		
Part Name	Test (Group	Part No.	Serial No.		
				010		
ThermaRex Wire	1		960-2371-N-C-9-5-A	011		
				012		

Page 5 of 18

Dec. No. 19218D4SPV1 Version 1 Sheet Name Test Sequence Test Sequence Test Sequence Test Sequence Test Sequence Test Sequence Opposite the second section 7.1.4 1 010, 011, 012 3 Insulation Resistance QTP-850 section 7.1.4 1 010, 011, 012	W // V F	RTICAL	The	rmal Shock Res	istance Te	est Data
Sheet Name Test Sequence I Insulation Resistance QTP-850 section 7.1.4 1 010, 011, 012 2 Thermal Shock Resistance QTP-850 section 7.1.4 1 010, 011, 012 3 Insulation Resistance QTP-850 section 7.1.4 1 010, 011, 012	W LABORATORIES		Doc. No.	19218D4SPV1	Versio	n 1
Fest Sequence Test Name Specification Test Group Serial No. 1 Insulation Resistance QTP-850 section 7.1.4 1 010, 011, 012 3 Insulation Resistance QTP-850 section 7.1.4 1 012			Sheet Name	Te	st Sequence	
Fest Sequence Test Name Specification Test Group Serial No. 1 Insulation Resistance QTP-850 section 7.1.4 1 010, 011, 012 3 Insulation Resistance QTP-850 section 7.1.4 1 012						
1 Insulation Resistance QTP-850 section 7.1.4 1 010, 011, 012 3 Insulation Resistance QTP-850 section 7.1.4 1 012	Test Sequence	Test Name		Specification	Test Group	Serial No.
2 Thermal Shock Resistance QTP-850 section 8.1.4 1 010, 011, 012 3 Insulation Resistance QTP-850 section 7.1.4 1 012	1	Insulation Resistance	ce	QTP-850 section 7.1.4		010 011
3 Insulation Resistance QTP-850 section 7.1.4	2	2 Thermal Shock Resistan		QTP-850 section 8.1.4	1	010, 011, 012
	3	Insulation Resistant	ce	QTP-850 section 7.1.4		012



Thermal Shock Resistance Test Data

1

Doc. No.	19218D4SPV1	Version
Sheet Name	Test Parar	neters

Test Name	Insulation Resistance
Specification	QTP-850 ThermaRex Wire Section 7.1.4
Method / Procedure	AS4373 Revision E Section 4.5.4
Figure / Table	-

Test Requirements

The wire segments shall be immersed in a solution of water and 0.05% to 0.10% Triton-X 100, and left to soak in the solution for 4 hours. The ends of the wire shall be twisted together and the resistance measured between the conductor and the solution after the 4 hour soak. The measurement shall be made at 500VDC over an electrification time of 1 minutes. The Ω -1000ft shall be be reported as a function of the measured resistance and the immersed length.



Thermal Shock Resistance Test Data

Doc. No.	19218D4SPV1
Sheet Name	Test Param

Version

1

neters

Test Name	Thermal Shock Resistance
Specification	QTP-850 ThernaRex Wire Testing Section 8.1.4
Method / Procedure	AS4373 Revision E Section 4.8.5
Figure / Table	-

Test Requirements

Three segments of 14 inches shall be cut from a spool of ThermaRex cable. The cables shall have 1 inch of insulation removed from each end and the exposed conductor shall be measured to 0.0010 inches. The samples shall be placed in an air circulating oven at 300°C for 30 minutes. After this time the samples shall be transfered to a chamber at -55°C within two minutes, and allowed to soak for 30 minutes. The samples shall then be removed and left to return to room temperature and the lengths of the exposed conductors remeasured. This process shall be repeated a total of four times.

	ABORA	TORIES	Doc. No.	19218D4SPV1	Version	1		
		IORIEO	Sheet Name	Enginee	ering Notes			
			· · · ·					
Date	Ambient	Time		Notes				
	22.3°C	8.00 AM	The samples were placed in solution to start 4 hour soak for insulation resistance test. The samples were subjected to insulation resistance testing. All sample passed					
0/10/2010	55.3% RH	0.00 AW						
9/19/2019	22.8°C	11:00 AM						
	51.5% RH	11.00 Alvi	passed.					
	22.1°C	8.15 AM	Exposed conductor	r lengths were measured. San	mples were placed	in		
	35.4% RH	0.45 Alvi	300°C convection oven to start cycle 1.					
	23.0°C	0.16 AM	Samples were remo	oved from oven and placed i	in chamber at -55°C	ς.		
	35.3% RH	9:16 AM 9:46 AM						
	23.7°C		Samples were removed from chamber, allowed to return to room temperature and exposed conductor lengths were remeasured.					
	35.5% RH	9:40 AM						
	22.8°C	10.22 AM	Samples were plac	ed in oven to start cycle 2.				
	38.7% RH	10:23 AM						
	23.6°C	10 54 434	Samples were mov	red to cold chamber.				
	35.4% RH	10:54 AM						
	21.8°C	11.04.434	Samples were rem	oved from cold chamber, all	owed to return to re	oom		
10/1/2010	40.4% RH	11:24 AM	temperature and ex	posed conductors were rem	easured.			
10/1/2019	22.4°C		Samples were plac	ed in oven to start cycle 3.				
	38.3% RH	12:05 PM						
	22.7°C		Samples were mov	red to cold chamber.				
	38.3% RH	12:36 PM						
	22.6°C		Samples were remo	oved from cold chamber, all	owed to return to re	oom		
	40.1% RH	1:06 PM	temperature and ex	mperature and exposed conductors were remeasured.				
	22.5°C	1.00000	Samples were plac	ed in oven to start cycle 4				
	40.3% RH	1:26 PM						
	22.4°C	1	Samples were mov	red to cold chamber.				
	40.2% RH	1:57 PM						
	22.2°C		Samples were remo	oved from cold chamber, all	owed to return to re	oom		
	42.8% RH	2:27 PM	temperature and ex	nperature and exposed conductors were remeasured.				

Test Operator	Sunjay Pattem

Page 9 of 18

W /// V	VERTICAL				Ther	mal S	Sho	ck Re	esistar	nce Te	est D)ata
LABORATORIES			D	oc. No.		1921	8D4SPV	1	Versio	n	1	
			She	et Name				Test Da	ata			
			Insu	latio	n Resista	nce Test	Data	a				
Description:	20 awg with shie Therm	twisted pair Armorlite lding and aRex Jacket	Immer Length	sed (in)	12	Applio Voltag (DC)	ed ge)	500	Electrif Tim	ïcation e (s)	6	0
									_			
		Average Res	sistance:		100064.	W/L:4.	Ave	erage Res	sistance:	0 100	0 <u>64.</u> C.	

L

Sample No.	-	Average Resistance: White Conductor (GΩ)	Ω-1000ft: White Conductor (GΩ)	Average Resistance: Green Conductor (GΩ)	Ω-1000ft: Green Conductor (GΩ)
010	Before	255.03	3.06	413.70	4.96
010	After	957.33	11.50	1898.00	22.80
011	Before	222.86	2.67	504.83	6.06
011	After	>2,000	24.00	1460.00	17.50
012	Before	75.80	0.91	149.63	1.80
012	After	>2000	24.00	1762.00	21.20

	Thermal Sh	ock Test Data	a: Exposed C	onductor Len	gth (inches)	
Sample No.	-	Cycle 1	Cycle 2	Cycle 3	Cycle 4	Net Change
	White (L)	0.9715	0.9715	0.995	0.989	0.0175
010	Green (L)	0.965	0.996	0.9795	0.9835	0.0185
010	White (R)	1.0065	0.996	0.9636	1.016	0.0095
	Green (R)	1.042	1.034	1.0525	1.0325	-0.0095
	White (L)	1.0655	1.0565	1.0675	1.037	-0.0285
011	Green (L)	0.9885	1.0065	1.008	1.016	0.0275
011	White (R)	1.022	1.0365	0.9495	1.043	0.021
	Green (R)	0.998	0.9935	1.016	1.0485	0.0505
	White (L)	0.9785	0.982	0.988	0.996	0.0175
012	Green (L)	0.956	1.008	1.0035	0.9635	0.0075
012	White (R)	0.9925	1.083	1.018	1.0195	0.027
	Green (R)	0.979	0.967	0.977	1.023	0.044

Page 10 of 18





Page 12 of 18





89 of 211



Page 15 of 18



Page 16 of 18



Page 17 of 18

End of Test Data Sheet

Page 18 of 18



8				H	umidity Re	sistance	Test D	ata	
		EKII		Dec No	10218050	SPV1	Varsian	1	
	WV L	ABORA	IORIES	Sheet Name	19210D3	Version H	istory	1	
				Sheet Ivanic		v ersion 11	13t01 y		
	Version	Date	Commo	ents	Prepared By	Reviewed I	By App	roved By	
	1	10/28/2019	Initial Release		Sunjay Pattem	Brian Moral	les Ka	Kane Liang	



Humidity Resistance Test Data

19218D5SPV1

Doc. No. Sheet Name

Version

Test Summary

1

Job Name	ThermaRex Wire
Job No.	19218
Client	Glenair
Contact Name	Micah Summers
Telephone No.	818-247-6000
Email	msummers@glenair.com
Part Name	ThermaRex Wire
Part No.	960-2371-N-C-9-5-A
Serial No.	013, 014, 015
Controlling Document	QTP-850 ThermaRex Wire Testing Version C

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Insulation Resistance		9/23/2019	9/23/2019	-	-	Х
Humidity Resistance	013, 014,	9/24/2019	10/9/2019	Х	-	-
Insulation Resistance	010	10/9/2019	10/9/2019	-	-	Х

Test Summary

Three wires, 52' long were cut from a spool of ThermaRex Wire supplied from the customer. The samples were subjected to insulation resistance testing before and after humidity resistance testing per QTP-850 ThermaRex Wire Testing in accordance with AS4373 Revision E. Section 4.5.10 and Section 4.6.3. The purspose of the testing was to determine the durability of the ThermaRex jacket after exposure to 95% humidity and thermal cycling for 360 hours. The samples passed testing as the jacket suffered no damages that interfered with the performance of the wires.

	BORATORIES	Doc. No.	19218D5SPV1	Versie	on 1
		Sheet Name	Test E	quipment List	l
ID No.	Equipment Name	Manufacturer	Model No.	Cal. Date	Cal. Due
DM002	Steel Rule 36"	Starrett	C604R	9/05/2019	9/30/2020
EM029	15kV Megohmmeter	AEMC	6555	7/19/2019	7/31/2020
CE00027	Temperature and Humidity Chamber	Test Equity	100H	11/08/2018	11/30/2019

	DIFS Doc. No.	19218D5SPV1	Version	
IN LADORATO	Sheet Name	Test Sampl	e Identification	
	ł			
Date Received		7/31/2019		
	Pre-test sample	conditions		
he samples were examined	o verify their lengths were w	ithin the requirements for th	e humidity resistance tes	
and	to see that there were no visi	ble flaws on the wire jacket.		
	T + 0	D. A.M.	6. I.I.V.	
Part Name	Test Group	Part No.	Serial No.	
Thermo Day Wire	1	060 2271 N C 0 5 A	013	
Thermakex whe	1	900-2371-IN-C-9-5-A	014	
			015	
			015	
			015	
			015	
			015	
			015	
			015	
			015	
			015	
			015	
			015	
			015	
			015	
			015	
			015	
			015	

W /// V F	VERTICAL		umidity Resista	nce Test	Data	
	ORATORIES	Doc. No.	19218D5SPV1	Versio	on 1	
		Sheet Name	Sheet Name Test Sequence			
Test Sequence	Test Name		Specification	Test Group	Serial No.	
1	Insulation Resistance	ce	QTP-850 section 7.1.4		012 014	
2	Humidity Resistance	ce	QTP-850 8.1.5	1	013, 014, 015	
3	Insulation Resistance		QTP-850 section 7.1.4		010	





Test Requirements

All samples shall be placed inside of a humidity chamber with the exposed ends of the wire passed through a chamber port and the port plugged with a rubber stopper. The chamber shall be programmed to raise the humidity to 95% in two hours and hold that condition for the duration of the test. The temperature shall rise from room temperature to 70°C in two hours, dwell for 6 hours, and cool to 38°C over 16 hours and then repeat. This temperature cycle of 2 hours heating to 70°C, dwell for 6 hours, and cool for 16 hours shall be repeated 15 times for a total of 360 hours of testing. The samples shall be subjected to insulation resistance testing within 2 hours of the test completion.

M /// V	VERTICAL			umidity Resistan	ce Test Dat	a
W LABORATORIES			Doc. No.	19218D5SPV1	Version	1
			Sheet Name	Enginee	ring Notes	
			•			
Date	Ambient	Time		Notes		
0/22/2010	21.0°C	0.15 AM	Samples were imn	nered in solution to begin 4 he	our soak for IR tes	st.
9/23/2019	53.7% RH	9:15 AM				
0/02/2010	22.8°C	1.15 DV	Performed Insulat	ion Resistance test on all sam	ples.	
9/23/2019	53.0% RH	1:15 PM				
0/04/2010	21.3°C	0.20.434	Samples were place	ed into humidity chamber an	d test was started.	
9/24/2019	55.3% RH	9:30 AM				
10/0/2010	22.6°C	0.20 434	Test completed af	ter 360 hours. Samples were i	emoved from cha	mber
10/9/2019	50.0% RH	9:30 AM	and inspected.			
10/0/2010	22.4°C	10.00 AM	Samples were imn	nersed in solution to begin 4 l	nour soak for IR te	st.
10/9/2019	50.6% RH	10:00 AM				
	23.0°C		Performed Insulat	ion resistance test on all samp	oles.	

Test Operator	Sunjay Pattem

10/9/2019

2:00 PM

47.1% RH

Page 9 of 16

VERTICAL LABORATORIES					Humidity Resistance Test Data								
					oc. No.	19218D5SPV1			1	Version		1	
					et Name	Test Data							
			Insu	latio	n Resista	nce Test	Data	a					
Description:	20 awg twisted pair with Armorlite shielding and ThermaRex Jacket		Immersed Length (ft)		51.5	Applied Voltage (DC)		500	Electri Tim	Nectrification Time (s)		60	
Sample No.	-	Average Res White Con (GΩ	Ω-1000ft: White Conductor (GΩ)			Average Resistance: Green Conductor (GΩ)			Ω-1000ft: Green Conductor (GΩ)				
013	Before	>2000		104.0			>2000			104.0			
	After	>2000		104.0			706.0			36.7			
014	Before	1679.0		87.3			>2000			104.0			
	After	>2000			104.0			>200	104.0				
015	Before	309.6		16.1			86.7			4.5			
	After	>200	104.0			>2000			104.0				

Page 10 of 16



Page 11 of 16



Page 12 of 16


Description	Exposed conductors outside of the chamber.
Test Name	Humidity Resistance
Part Name	ThermaRex Wire
Test Group	1
Part No.	960-2371-N-C-9-5-A
Serial No.	013, 014, 015

Page 13 of 16



Page 14 of 16



Page 15 of 16

End of Test Data Sheet

Page 16 of 16

Glenair GT-20-282, Page 113 of 215



4230-K Lafayette Centre Drive Chantilly, VA 20151

DRAFT Test Report

of One (1) Cable Specification

Prepared for

Vertical Labs 1805 Flower St Glendale, CA 91201

Report Number

N1061-R001 Rev A

Ву

Lectromechanical Design Company, LLC. 4230-K Lafayette Center Drive Chantilly, VA 20151 USA

Report Date: December 4, 2019 Revision Date: December 14, 2019

Prepared by: Laura Wishart

Reviewed by: Michael Traskos

• Accredited to ISO/IEC 17025:2005 •

info@lectromec.com

Glenair GT-20-282, Page 114 of 215

Revision History

Revision	Date	Edited by	Comments
Original	12/4/2019	Laura Wishart	
А	12/14/2019	M. Traskos	Editorial Corrections

Lectromec Accreditation Information

Standard to which Accredited:	ISO 17025:2005
Evaluating Body:	PJLA
Accreditation ID:	L17-210
Field:	Testing

Glenair GT-20-282, Page 115 of 215

Contents

Sum	1mary	.4
Wet	t Arc Track Propagation Resistance	.5
2.1	Test Information	.5
2.2	Equipment and Description	.5
2.3	Test Results	.7
Dyn	amic Cut-Through	.9
3.1	Test Objective	.9
3.2	Test Information	.9
3.3	Test Results	10
	Sum Wet 2.1 2.2 2.3 Dyn 3.1 3.2 3.3	Summary Wet Arc Track Propagation Resistance 2.1 Test Information 2.2 Equipment and Description 2.3 Test Results Dynamic Cut-Through 3.1 Test Objective 3.2 Test Information 3.3 Test Results

1 Summary

Several tests were performed on cable specimen provided to Lectromec by Vertical Labs. Table 1 provides the list of tests performed in this effort.

Table 1: Summary of tests performed in this effort.

Test #	Test Name	Test Spec	Method
1	Wet Arc Propagation Resistance	AS4373	509
2	Dynamic Cut-Through	AS4373	703

The specimens provided to Lectromec by Vertical Labs are listed in Table 2.

Table 2: Specimens tested in this effort.

Test ID	Lectromec Sample	Vertical Labs ID
	Tracking ID	
Wet Arc Testing	N1061-01-(01-15)	101G-115G
	N1061-02-(01-15)	101W-115W
Dynamic Cut-Through	N1061-S01	040A
	N1061-S02	041A
	N1061-S03	042A
	N1061-S04	040T
	N1061-S05	041T
	N1061-S06	042T

2 Wet Arc Track Propagation Resistance

2.1 **Test Information**

Testing was performed to the following specifications and parameters.

Test Specification:	AS4373-Rev E
Method:	509
Additional Notes/Special Conditions:	None

2.2 Equipment and Description

The wet arc propagation resistance test assesses the ability of insulation to prevent damage during an electrical arcing event. Arc-propagation resistance is defined as the length of arc propagation damage along the wires and the extent of damage to the wire insulation of wires that were not pre-damaged. This test also evaluates the insulation's ability to prevent further arc-propagation when the wires are re-energized following an arcing event.

The testing follows the procedures outlined in AS4373 Method 509 (wet arc track resistance test). In this test, two of seven wires in the test bundle are initially damaged exposing a short section of the conductor. The test bundle is placed in a fixture under a saline drip and connected to three phase power. As the drops create a low resistance path between the damage sites, electrical activity can occur and, in some cases, an arcing event will occur. The test objective is to determine the damage caused to the five initially undamaged wires in the bundle.

The control system used is Lectromec's LEC1001 test unit. Photos of the equipment are shown in Figure 1. The control cabinet provides automatic handling of the test circuit. The power to the test sample follows the AS4373 requirements shown in Figure 2. A 20kVA power supply operating at 400Hz was used for the tests.



Figure 1: Lectromec wet arc track resistance test equipment control cabinet [left] and wet arc resistance test stand [right].



Figure 2: Power circuit for wet arc track resistance test system (source AS4373).

Glenair GT-20-282, Page 119 of 215

Additional information about arc track resistance testing can be found here:

• <u>What do Arc Track Resistance Test Results Mean</u> (www.lectromec.com)

2.3 Test Results

Table 3 and Table 4 show the results of both wet arc tests performed on each of the internal wires of the sample cable provided. Test N1061-01 (Table 3) refers to the tests performed on the green wire, and N1061-02 (Table 4) refers to the tests performed on the white wire. Fifteen (15) tests were performed on each wire type at five (5) resistance levels (0.0, 0.5, 1.0, 1.5, 2.0 Ω).

			Length of Damage (mm)								st-tes	t Diel	ectric (Pass	Volta /Fail)	ge Withstand
Test ID	In-Line Resistance (ohms)	CBs Tripped	A 1	B 1	C 1	A 2	B 2	D 1	D 2	C1	A2	B2	D1	D2	Four or more wires fail
N1061-01-01	0	none	4	9	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-02	0	none	3	6	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-03	0	none	3	3	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-04	0.5	none	4	6	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-05	0.5	none	7	8	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-06	0.5	none	2	2	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-07	1	none	3	3	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-08	1	none	3	3	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-09	1	none	2	2	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-10	1.5	none	6	9	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-11	1.5	none	3	3	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-12	1.5	none	4	4	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-13	2	none	4	5	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-14	2	none	2	2	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-01-15	2	none	5	5	0	0	0	0	0	Р	Р	Р	Р	Р	N

Table 3: Wet arc test results for test N1061-01, green wire sample.

Glenair GT-20-282, Page 120 of 215

	Length of Damage (mm)							Post-test Dielectric Voltage Withstand (Pass/Fail)							
Test ID	In-Line Resistance (ohms)	CBs Tripped	A 1	B 1	C 1	A 2	B 2	D 1	D 2	C 1	A 2	B 2	D 1	D 2	Four or more wires fail
N1061-02-01	0	none	3	4	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-02	0	none	1	4	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-03	0	none	2	6	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-04	0.5	none	2	8	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-05	0.5	none	6	3	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-06	0.5	none	2	2	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-07	1	none	8	7	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-08	1	none	3	2	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-09	1	none	6	7	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-10	1.5	none	2	2	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-11	1.5	none	2	2	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-12	1.5	none	2	3	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-13	2	none	7	9	6	0	1	0	0	F	Р	F	Р	Р	N
N1061-02-14	2	none	4	3	0	0	0	0	0	Р	Р	Р	Р	Р	N
N1061-02-15	2	B1 x2	11	8	1	0	0	0	0	F	Р	Р	Р	Р	N

Table 4: Wet arc test results for test N1061-02, white wire sample.

3 Dynamic Cut-Through

3.1 Test Objective

One of the most common means for damage to wire/cable on an aircraft is when the wire/cable is crushed. This may happen by a misaligned LRU, accidental contact by maintenance, or any other was a wire/cable may be pinched when in-service. A wire/cable's ability to withstand compression damage, particularly at elevated temperatures, will likely correspond to a fewer physical damage related issues.

The dynamic cut-through test is designed to assess the cut-through force of a wire/cable specimen. The wire/cable specimen is compressed under the fine edge of a jig until contact is made between the wire/cable conductor and the test jig. The pass/fail criteria for this test is based on the wire/cable's specification.

3.2 Test Information

Test Specification:	AS4373-D	
Method:	703	
Additional Notes/Special Conditions:	Needle Used in Cut-Through Jig:	20 mil diameter

Table 5: Test properties.

Property	Measured Value	Accuracy			
Measurement	0.00" - 5.00"	± 0.005			
Ambient Test Temperature (if applicable)	20°C	± 3°C			
Elevated Test Temperature (if applicable)	20°C – 300°C	± 3°C			
Applied Force	0 – 2500N	± 0.05N			

In this test, the sample is placed under a compression force tester as shown in Figure 3. Either the insulation of the primary wire or all wires and the shield are connected to a detection circuit to identify when contact is made between the sample and the cut through jig.





One item to note is that when this test is performed on cables for complicated harnesses, the results can have a wide distribution. The test does require that the sample is rotated 90° between each test. As such the cut through jig will apply force at different orientations of the cable/harness.

3.3 Test Results

The results of the dynamic cut-through tests are found in Table 6. Result values are the force applied until cut-though in ft lbs.

					Trial N	Analysis							
Sample ID	Temp. (°C)	#1	#2	#3	#4	#5	#6	#7	#8	Min	Max	Average	Std. Dev
S01	23	72.94	72.86	78.66	79.22	77.20	79.86	81.92	86.14	72.86	86.14	78.60	4.4
S02	23	68.58	80.04	83.52	83.70	68.52	72.28	72.40	73.34	68.52	83.7	75.30	6.2
S03	23	76.92	82.38	80.34	69.74	76.30	68.82	73.68	77.18	68.82	82.38	75.67	4.7
S04	300	22.92	19.20	23.02	9.94	9.52	6.38	8.10	16.54	6.38	23.02	14.45	6.8
S05	300	21.52	21.16	7.68	16.60	21.06	5.14	4.62	18.90	4.62	21.52	14.59	7.5
S06	300	20.92	21.70	12.74	17.24	13.70	12.70	11.94	15.16	11.94	21.70	15.76	3.8

Table 6: Dynamic cut-through test results.



١	VERTICAL			F	Forced Hyd	lrolysis T	est Data	a
		ABORAT	ORIES	Doc. No.	19218D8	SPV1	Version	1
			ONIEO	Sheet Name		Version His	story	
	Version	Date	Comme	ents	Prepared By	Reviewed B	y Appro	ved By
	1	10/28/2019	Initial Re	elease	Sunjay Pattem	Brian Morale	es Kane	Liang
-								

VERTICAL LABORATORIES

Forced Hydrolysis Test Data

Doc. No. Sheet Name

19218D8SPV1

Version

Test Summary

nmarv

1

Job Name	ThermaRex Wire Testing
Job No.	19218
Client	Glenair
Contact Name	Micah Summers
Telephone No.	818-247-6000
Email	msummers@glenair.com
Part Name	ThermaRex Wire
Part No.	960-2371-N-C-9-5-A
Serial No.	031, 032, 033
Controlling Document	QTP-850 ThermaRex Wire Testing Version C

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Forced Hydrolysis (Unconditioned Wire)	031, 032,	9/16/2019	10/14/2019	Х	-	-
Voltage Withstand (Wet Dielectric)	033	10/14/2019	10/14/2019	Х	-	-

Test Summary

Three, 30 inch segments of ThermaRex Wire were cut from a spool of cable and were tested according to QTP-850 ThermaRex Wire Testing, section 8.1.8 Forced Hydrolysis (Unconditioned Wire). The samples were wrapped ten times around a 6X PTFE coated steel mandrel and immersed in a 5% saline solution held at 70°C for 672 hours. After the immersion the samples were visually inspected and subjected to voltage withstand (wet dielectric) testing. The samples passed as they did not degrade in the long term saline solution immersion such that the performance of the wires was affected.

	FRICAL	For	ced Hydrolys	sis Test D	Data
	ABORATORIES	Doc. No.	19218D8SPV1	Versie	on 1
		Sheet Name	Test E	quipment List	
ID No.	Equipment Name	Manufacturer	Model No.	Cal. Date	Cal. Due
HP02	Hot Plate	Thermo Fisher Scienti	fic Cimarec	-	-
TC00001	Thermometer	Fluke	51 II	11/21/2018	11/31/2019
EM029	15kV Megohmmeter	AEMC Instruments	Model 6555	7/19/2019	7/31/2019
-	Digital Calipers	Husky	-	-	-
DM002	Steel Rule 36"	Starrett	C604R	9/05/2019	9/30/2019

	DIES Doc. No.	19218D8SPV1	Version
V LABORATOI	Sheet Name	Test Sample	Identification
Date Received		7/31/2019	
	Pre-test sample	conditions	
e samples were examined to v	verify their lengths were with	hin the requirements for the f	orced hydrolysis test a
to se	ee that there were no visible	e flaws on the wire jacket.	
Part Name	Test Group	Part No.	Serial No.
			031
ThermaRex Wire	1	960-2371-N-C-9-5-A	032
			033
			055

W // VE	VERTICAL LABORATORIES		Forced Hydroly	sis Test D	ata
LAB			19218D8SPV1	Versio	on 1
			Sheet Name Tes		·
			•		
Test Sequence	st Sequence Test Name		Specification	Test Group	Serial No.
1	Forced Hydrolysis (Uncon Wire)	ditioned	QTP-850 section 8.1.8	1	031, 032,
2	Voltage Withstand (Wet D	ielectric)	QTP-850 section 7.1.6		033

VERTICAL	Forced Hydrolysis Test Data					
	Doc. No.	19218D8SPV1	Version	1		
	Sheet Name	Test Para	meters			
Test Name	Forced Hydrolys	sis (Unconditioned Wire)				
Specification	QTP-850 Therm	QTP-850 ThermaRex Wire Testing Section 8.1.8				
Method / Procedure	AS4373 Revisio	AS4373 Revision E. Section 4.6.2.4.2				
Figure / Table	-					
	·					
	Test Requiren	nents				
Three wire segments of 30 inches shall be c	ut from a spool of	ThermaRex Wire. The sampl	es shall be tightl	y		

wound around a 1/4" PTFE coated stainless steel mandrel such that the central portion of the wire is in constant contact with the mandrel. The wires and the mandrel shall be submerged into a 70°C saline solution for 672 hours leaving at least 6 inches of wire above the solution.

	Doc. No.	19218D8SPV1	Version	1
W LABORATORIES	Sheet Name	Test	t Parameters	
Test Name	Voltage Withstar	nd (Wet Dielectric)		
Specification	QTP-850 Therm	aRex Wire Testing Sec	tion 7.1.6	
Method / Procedure	AS4373 Revision	n E, Section 4.8.7		
Figure / Table	-			
	Test Requirem	ents		

		F	Forced Hydrolysis Test Data				
W L	ABORA	TORIES	Doc. No.	19218D8SPV1	Version	1	
			Sheet Name	Engineerin	g Notes		
Date	Ambient	Time		Notes			
0/16/2010	22.6°C	8.00 AM	The samples were vi	sually inspected and wrapped arous	nd the 6X PTFE	coated	
9/10/2019	57 20% DH	0.00 AM	stanness steel manuf	er. Same solution was prepared an	a brought to tem	perature	

l		<i>57.27</i> 0 RH		on a hot plate.
ſ	0/16/2010	23.3°C	8.20 AM	Samples were placed in saline solution and sealed to soak for 672 hours.
	9/10/2019	55.3% RH	0.30 AM	
ľ	10/14/2010	22.2°C	8.20 AM	Samples finished 672 hour immersion and were removed from the saline
	10/14/2019	45.8% RH	0.30 AM	solution and left to air dry at room temperature.
ſ	10/14/2010	23.3°C	12.00 DM	Samples were completed 4 hour soak in saline solution and were
	10/14/2019	42.7% RH	12:00 PM	subjected to voltage withstand (wet dielectric) testing.

Test Operator	Sunjay Pattem

W



Forced Hydrolysis Test Data

Doc. No. Sheet Name

wire with ArmorLite

Test Data

19218D8SPV1

Version

1

		-	
Voltage Wit	hstand (Wet	Dielectric) Te	est Data
A twisted pa	ir of 20 awg		

Effective

Description	Shield and ThermaRe Jacket	e ex	Length		28"
Sample No.	Test Voltage (VDC)	Ele	ectrification T	Time (s)	Result
031	2500		60		Pass
032	2500		60		Pass
033	2500		60		Pass



Page 11 of 14



Page 12 of 14



End of Test Data Sheet

Page 14 of 14



Page 1 of 14

w					Bend To	est Data Sl	neet	
N N	M/ 1			Doc. No.	19218D9	SPV1	Version	1
	W L/	ADUKAI	ORIES	Sheet Name		Version Histo	ory	
				1				
	Version	Date	Comm	ents	Prepared By	Reviewed By	Appro	ved By
	1	10/28/2019	Initial Re	elease	Sunjay Pattem	Mehrdad Mostout	i Kane	Liang
		• •				•		
l								

VERTICAL	Bend Test Data She				
	Doc. No.	19218D9SPV1	Version		
	Sheet Name	Test S	ummary		
Job Name	QTP-850 Therma	aRex Wire			
Job No.	19218				
Client	Glenair				
Contact Name	Micah Summers				
Telephone No.	818-247-6000				

Τ

Part No.	960-2371-N-C-9-5-C
Serial No.	034, 035, 036
Controlling Document	QTP-850 ThermaRex Wire Testing Version C

ThermaRex Wire

msummers@glenair.com

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Insulation Resistance		9/13/2019	9/13/2019	-	-	Х
Bend Test	034, 035,	9/13/2019	9/13/2019	Х	-	-
Insulation Resistance	0.50	9/13/2019	9/13/2019	-	-	Х

Test Summary

Three segments of ThermaRex wire were cut to 24 inches from a large spool supplied by the customer. The samples were subjected to insulation resistance testing before and after Bend Testing per AS 4373 Rev. E 4.7.12. All samples passed as they did not crack or suffer damages during the bend test.

Email

Part Name

1

	FRICAL	Bend Test Data Sheet			
	ABORATORIES	Doc. No.	19218D9SPV1	Versie	on 1
		Sheet Name	Test Ed	quipment List	
ID No.	Equipment Name	Manufacturer	Model No.	Cal. Date	Cal. Due
-	6X PTFE coated mandrel	Alert Plating	-	-	-
EM029	15kv Megohmmeter	AEMC Instruments	Model 6555	7/19/2019	7/31/2019
DM002	Steel Ruler 36"	Starrett	C604R	9/05/2019	9/30/2020

Date Received Test Sample Identification Date Received Pre-test sample conditions The samples were examined to verify their lengths were within the requirements for the bend test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. Other and the sample of the sample series were within the requirements for the bend test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. Other and the set of the sample series of the set of the sample series of the set of the s	VERIIC		19218D9SPV1	Version
Date Received 7/31/2019 Pre-test sample conditions Pre-test sample conditions The samples were examined to verify their lengths were within the requirements for the bend test and to see that there were no visible flaws on the wire jacket. Part Name Part Name Test Group Part No. Serial No. 034 "ThermaRex Wire 1 960-2371-N-C-9-5-A 036 036	LABORATO	RIES Sheet Name	Test Sample	Identification
Date Received 7/31/2019 Pre-test sample conditions The samples were examined to verify their lengths were within the requirements for the bend test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. Older 034 034 ThermaRex Wire 1 960-2371-N-C-9-5-A 035 O36 036 036			1.000 Sumpto	
Pre-test sample conditions The samples were examined to verify their lengths were within the requirements for the bend test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. 034 ThermaRex Wire 1 960-2371-N-C-9-5-A 035 036	Date Received		7/31/2019	
Pre-test sample conditions The samples were examined to verify their lengths were within the requirements for the bend test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. 034 034 034 [hermaRex Wire 1 960-2371-N-C-9-5-A 035 036 036 036				
The samples were examined to verify their lengths were within the requirements for the bend test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. GremaRex Wire 1 960-2371-N-C-9-5-A 035 036 036 036		Pre-test sample	conditions	
Part NameTest GroupPart No.Serial No.Image: Cherna Rex Wire1960-2371-N-C-9-5-A035036036	The samples were exar and t	nined to verify their lengths o see that there were no visi	were within the requirements ble flaws on the wire jacket.	for the bend test
ThermaRex Wire 1 960-2371-N-C-9-5-A 035 036	Part Name	Test Group	Part No.	Serial No.
ThermaRex Wire 1 960-2371-N-C-9-5-A 035 036			_	034
	ThermaRex Wire	1	960-2371-N-C-9-5-A	035
				036
				036
				036
				036
				036
				036
				036
				036
				036
				036
				036
				036
				036
				036

VERTICAL			Bend Test D	ata Sheet	
	ORATORIES	Doc. No.	19218D9SPV1	Versio	n 1
		Sheet Name	Tes	st Sequence	
Test Sequence	Test Name		Specification	Test Group	Serial No.
1	Insulation Resistance	ce	AS4373 Rev. E 4.5.4	1	
2	Bend Test		AS4373 Rev. E 4.7.12	1	034, 035,
3	Insulation Resistance	ce	AS4373 Rev. E 4.5.4	1	050

		Bend Test Da	ta Sheet	
	Doc. No.	19218D9SPV1	Version	1
	Sheet Name	Test I	arameters	
Test Name	Insulation Resista	ince		
Specification	QTP-850 Therma	Rex Wire Testing section	on 7.1.4	
Method / Procedure	AS4373 Rev. E 4	.5.4		
Figure / Table	-			
	Test Requireme	ents		

		Bend Test Dat	a Sheet	
	Doc. No.	19218D9SPV1	Version	1
	Sheet Name	Test Pa	arameters	
Test Name	Bend Test			
Specification	QTP-850 Therma	aRex Wire Testing section	n 7.1.5	
Method / Procedure	AS4373 Rev. E 4	.7.12		
Figure / Table	-			
	Test Requirem	ents		

Three, 24 inch samples of ThermaRex Wire shall be cut from a spool of cable. One end of the wire shall be attached to a stainless steel PTFE coated mandrel of nominal diameter 50 times greater than that of the conductor. The other end of the wire shall have a load weight of 1 pound attached. The mandrel shall be rotated till the entire length of the cable is wrapped around the mandrel. The mandrel shall then be rotated the other direction till the wire is fully wrapped around the mandrel. The wire shall undergo two cycles of wrapping back and forth. The outer surface shall be observed for any cracking of the insulation.
N L	ABORA	TORIES	Doc. No.	19218D9SPV1	Version	
			Sheet Name	Engir	neering Notes	
Date	Ambient	Time		Notes		
9/13/2019	21.7°C 60.0% RH	7:00 AM	Took Initial photos	of samples.		
0/12/2010	21.7°C	7.00 AM	Started 4 hour soak	for IR testing.		
9/13/2019	60.0% RH	/:00 AM				
0/12/2010	21.3°C	11.00 AM	Performed IR Test	on all samples.		
9/13/2019	47.8% RH	11:00 AM				
0/12/2010	21.4°C	11 17 434	Performed Bend Te	est on all samples.		
9/13/2019	48.0% RH	11:15AM				
0/12/2010	21.6°C	11.20 AM	Placed all samples i	in solution for 4 hour soa	k.	
9/13/2019	48.8% RH	11:30 AM				
9/13/2019	23.4°C	2.20 DM	Performed IR Test	on all samples.		
	44.9% RH	3:30 PM				

Test Operator Sunjay Pattem

VERTICAL LABORATORIES				Bend Test Data Sheet								
				Doc. No.		19218D9SPV1		Version		1		
				Sheet Name					Test Da	ata		
			Insu	latio	n Resista	nce Test	Data	a				
Description:	20 awg twisted pair with Armorlite shielding and ThermaRex Jacket Immer Length Sample No. - Average Resistance: White Conductor (GΩ)		Immer Length	sed (in)	22	Applio Volta (DC)	ed ge)	500	Electrif Tim	fication e (s)		60
Sample No.			sistance: ductor)	Ω Co	-1000ft: onductor	White · (GΩ)	Ave Gi	erage Res reen Con (GΩ	sistance: ductor)	Ω-100 Condu)0ft: G uctor (Freen (GΩ)
024	Before	1876.	1876.0		22.5		>2000		24.0			
034	After	>200	0		24.0		>2000		0	24.0		
025	Before	1960.	0	23.6		1260.0		0		15.1		
035	After	>200	0		24.0			1300.	0		15.6	
026	Before	1980.	0		23.7			>200	0		24.0	
036	After	>200	0		24.0			>200	0		24.0	

Bend Test Data							
	Length	12"					
Mandrel	Diameter	1 5/8"					
	Weight	102.45 oz					
	Sample No.	Cracking					
Post Test	034	None					
Assesment	035	None					
	036	None					



Description	Sample undergoing insulation resistance test.
Test Name	Insulation Resistance
Part Name	ThermaRex Wire
Test Group	1
Part No.	960-2371-N-C-9-5-A
Serial No.	All samples

Page 11 of 14



Page 12 of 14



Page 13 of 14

End of Test Data Sheet

Page 14 of 14



	/ E R T I	CAL	Insulatio	on Shrinkaş	ge & Expai	nsion T	est D
	ABORATORIES		Doc. No.	19218D10	0SPV1	Version	1
		ORIEO	Sheet Name		Version Hist	ory	
						-	
Version	Date	Comm	ents	Prepared By	Reviewed By	Appro	ved By
1	10/28/2019	Initial Re	elease	Suniav Pattem	Mehrdad Mostou	fi Kane	Liang
	1 1						0

LABORA	TORIES	Doc. No). 19	9218D10SPV	l	Version	
		Sheet Na	me	Т	est Devia	tions	
				D	• .•		
Deviation No.		ne	Samples were	Des	330°C. T	est was rest	arted v
9218DV1SPV1	Insulation Shrinkage and Expansion		1	news	samples.		

Insulation Shrinkage & Expansion Test Data

Doc. No.	19218D10SPV1	Ver
Sheet Name	Test Sum	mary

rsion

1

Job Name	ThermaRex Wire
Job No.	19218
Client	Glenair
Contact Name	Micah Summers
Telephone No.	818-247-6000
Email	msummers@glenair.com
Part Name	ThermaRex Wire
Part No.	960-2371-N-C-9-5-A
Serial No.	037, 038, 038
Controlling Document	QTP-850 ThermaRex Wire Testing Version C

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Insulation Resistance	037, 038,	9/10/2019	9/10/2019	-	-	Х
Insulation Shrinkage/Expansion	038	9/11/2019	9/11/2019	Х	-	-

Test Summary

Three, 13 inch long segments of ThermaRex wire were cut from a spool of cable and were tested according to QTP-850 ThermaRex Wire Testing, section 8.1.9 Insulation Shrinkage/Expansion. An insulation resistance test was performed before the insulation shrinkage and expansion test per QTP-850 Table 4 according to section 7.1.4. The wires had 1/2 inch of insulation stripped from each end and measured. Afterwards the samples were placed on a wire oven rack inside an air circulating oven and exposed to 300°C for 6 hours. The lengths of the exposed conductors of each sample were measured after heating the wires. All samples passed as no samples exhibited a change in insulation length greater than 0.125 inches.

Ņ		FRTICAL	Insulatio	on Shi	rinkage & E	Expansion	n Test l	Dat	
			BORATORIES Doc. No. 19218D10SPV1		Versio	on	1		
			Sheet Name		Test Eq	quipment List			
	ID No. Equipment Name		Manufactur	er	Model No.	Cal. Date	Cal. Du	e	
Γ	CE040	Convection Oven	Blue M Elect	Blue M Electric		-	-		
	TC00001	001 Digital Thermometer Fluke			51 II	11/21/2019	11/30/202	19	
	EM029 15kV Megohmmeter		AEMC Instrum	nents	Model 6555	7/19/2019	7/31/201	9	
	DM002	Steel Ruler 36"	Starrett		C604R	9/5/2019	9/30/202	0	

Page 5 of 19

Glenair GT-20-282, Page 156 of 215

EARDORATIONTED Sheet Name Test Sample Identification Sheet Name Test Sample Identification Date Received 7/31/2019 Pre-test sample conditions amples were examined to verify their lengths were within the requirements for the insulation shrinkage expansion test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. 037	LABORATO	DIES Doc. No.	19218D10SPV1	Version
Date Received 7/31/2019 Pre-test sample conditions Pre-test sample conditions amples were examined to verify their lengths were within the requirements for the insulation shrinkage expansion test and to see that there were no visible flaws on the wire jacket. Part Name Part Name Test Group Part No. Serial No. 037	LABORATO	Sheet Name	Test Sample	Identification
Date Received 7/31/2019 Pre-test sample conditions amples were examined to verify their lengths were within the requirements for the insulation shrinkagexpansion test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. 037		I		
Pre-test sample conditions amples were examined to verify their lengths were within the requirements for the insulation shrinkagexpansion test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. 037	Date Received		7/31/2019	
Pre-test sample conditions amples were examined to verify their lengths were within the requirements for the insulation shrinkag expansion test and to see that there were no visible flaws on the wire jacket. Part Name Test Group Part No. Serial No. 037		•		
Part Name Test Group Part No. Serial No. 037		Pre-test sample	conditions	
Part Name Test Group Part No. Serial No. 037				
Part Name Test Group Part No. Serial No. 037	samples were examined to	verify their lengths were wi	thin the requirements for the i	nsulation shrinkage
Part Name Test Group Part No. Serial No. 037	expansion tes	st and to see that there were	no visible naws on the wire ja	icket.
Part Name Test Group Part No. Serial No. 037				
Tartivanc Test Group Tartivo O37	Part Name	Test Group	Part No	Serial No
	T ut t T unite	Test Group	1 41 (1 (0)	037
ThermaRex Wire 1 960-2371-N-C-9-5-A 038	ThermaRex Wire	1	960-2371-N-C-9-5-A	038
039	ThermaRex Wire			039
039				039
039				039

Page 6 of 19

,	W W V E	RTICAL	Insulation	on Shrinkage & I	Expansio	n Test Da	ata
	LAB	ORATORIES	Doc. No.	19218D10SPV1	Versio	on 1	
			Sheet Name	Test	Sequence	·	_
							_
	Test Sequence	Test Name		Specification	Test Group	Serial No.	
	1	Insulation Resistance	ce	QTP-850 Section 7.1.4	1	037, 038,	
	2	Insulation Shrinkage/Exp	pansion	QTP-850 Section 8.1.9	1	039	
-							



Insulation Shrinkage & Expansion Test Data

1

Doc. No.	19218D10SPV1	Version	
Sheet Name	Test Parar	neters	

Test Name	Insulation Resistance
Specification	QTP-850 ThermaRex Wire Testing Section 7.1.4
Method / Procedure	AS4373 Revision E Section 4.5.4
Figure / Table	-

Test Requirements

The wire segments shall be immersed in a solution of water and 0.05% to 0.10% Triton-X 100 wetting agent and be left to soak in the solution for 4 hours. The ends of the wire shall be twisted together and the resistance measured between the conductor and the solution. The measurement shall be made at 500 VDC over an electrification time of 1 minutes. The Ω -1000ft shall be be reported as a function of the measured resistance and the immersed length.



nsulation Shrinkage & Expansion Test Dat

1

Doc. No.	19218D10SPV1	Version	
Sheet Name	Test Parar	neters	

Test Name	Insulation Shrinkage and Expansion
Specification	QTP-850 ThermaRex Wire Testing Section 8.1.9
Method / Procedure	AS4373 Revision E Section 4.1.4
Figure / Table	-

Test Requirements

Each sample shall be 13 inches in length and have 1/2 inches of insulation removed from each end of the wire. The lengths of the exposed conductor shall be measured and recorded. The samples shall then be placed in an air circulating oven to be exposed to 300°C for 6 hours. Once the samples have cooled to room temperature the exposed lengths of the conductor shall be measured again. The difference from the pre-test and post-test lengths shall not exceed 0.125 inches.

•		'ERTI	CAL	Insulatio	n Shrinkage & Ex	pansion Te	est Data
		ABORA	TORIES	Doc. No.	19218D10SPV1	Version	1
				Sheet Name	Engineer	ing Notes	
	Date	Ambient	Time		Notes		
	Date	Ambient 22.3°C	Time	Performed IR test o	Notes n samples. Placed parts in ov	ven but overtested	l to
	Date 9/9/2019	Ambient 22.3°C 55.1% RH	Time 11:30 AM	Performed IR test o 330°C.	Notes n samples. Placed parts in ov	ven but overtested	l to
	Date 9/9/2019	Ambient 22.3°C 55.1% RH 22.2°C	Time 11:30 AM	Performed IR test o 330°C. Performed IR test o	Notes on samples. Placed parts in ov on replacement samples and r	ven but overtested neasured stripped	l to ends

0/10/2010		0.00 AM	
9/10/2019	62.6% RH	9.00 AM	of samples.
0/11/2010	22.0°C	7.00 AM	Placed samples in oven to heat to 300°C for 6 hours.
9/11/2019	61.5% RH	7.00 AM	
0/12/2010	22.2°C	7.00 AM	Measured exposed conductor lengths and visually inspected jacket for
9/12/2019	62.3% RH	7.00 AM	damage.

|--|

Page 10 of 19

Glenair GT-20-282, Page 161 of 215

	FR	TICA	L	Insu	lati	on Sh	rin	kage &	& Exp	ansio	n Tes	t Da
	ABOR	ATORI	ES	Doc. I	No.	1	9218	3D10SPV	1	Versi	on	1
				Sheet N	ame				Test D	ata		
			Incui	lation D	ngista	nao Tost	Date					
Description:	20 awg with A shield Therma	twisted pair Armorlite ding and Rex Jacket	Immer Length	sed (in)	12	Applie Volta (DC)	ed ge)	500	Electri Tim	fication ne (s)	6	0
Sample	No.	Average Res White Con (GΩ	sistance: ductor)	Ω-10 Cond	00ft: uctor	White c (GΩ)	Ave Gi	erage Res reen Con (GΩ)	sistance: ductor)	Ω-100 Cond)0ft: Gr uctor ((een GΩ)
037		1069.	7		0.09	1		1296.	0		0.11	
038		1312.	0		0.11			1187.	3		0.10	
039		1440.	6		0.12			1140.	0		0.10	
		J	nsulatio	n Shrink	age a	und Expa	nsio	n				
	Sampl	e	I	Before		After	I	Differenc	e Pei	cent Cha	nge (%)
	White	e Righ	t ().5665	0).5935		0.0270		4.77	1	
037		Left	: ().5705	0	0.5910		0.0205		3.59)	_
		Digh	+ (5/30	1 0	5050	1	0.0520		0.58	2	

		Insul	ation Shrinka	age and Expa	nsion	
	Sample		Before	After	Difference	Percent Change (%)
	White	Right	0.5665	0.5935	0.0270	4.77
027	white	Left	0.5705	0.5910	0.0205	3.59
037	037 Green	Right	0.5430	0.5950	0.0520	9.58
		Left	0.5270	0.5575	0.0305	5.79
	White	Right	0.5070	0.5070	0.0000	0.00
039	white	Left	0.5135	0.5435	0.0300	5.84
050	Croon	Right	0.5375	0.5425	0.0050	0.93
	Green	Left	0.5120	0.5280	0.0160	3.13
	White	Right	0.5365	0.5550	0.0185	3.45
030	white	Left	0.5200	0.5405	0.0205	3.94
039	Croon	Right	0.5140	0.5240	0.0100	1.95
	Green	Left	0.4965	0.5370	0.0405	8.16

Page 11 of 19



Page 12 of 19





Page 14 of 19





Page 16 of 19



			Test Deviati	on Form	
	RATORIES	Doc. No.	19218DV1SPV1	Version	1
		Test Type	Insulation Shri	inkage and Expans	ion
Test Name		QTI	-850 ThermaRex Wire		
Part Name			ThermaRex Wire		
Part No.			#37, #38, #39		
Serial No.			#37, #38, #39		
		Test Require	ments		
Specification	QTP-850 Therm	aRex Wire			
Mothod / Presedence	QTI-050 Thefin	unter white			
vielhod / Frocedure	8.1.9 Insulation 9	Shrinkage/Exnans	sion		
The samples were	8.1.9 Insulation S T e exposed for 6 hours a temperature	Shrinkage/Expans Sest Deviation Deviatio Deviation Deviation Deviation Deviation Devi	escription	in overtesting. Ori	ginal
The samples were	8.1.9 Insulation S T e exposed for 6 hours a temperature	Shrinkage/Expans Sest Deviation Deviati Deviation Deviation Deviation Deviation Devia	sion escription of 300°C, which resulted incorrectly selected.	in overtesting. Ori	ginal
The samples were	8.1.9 Insulation S T e exposed for 6 hours a temperature Sunjay Pattem	Shrinkage/Expans Sest Deviation Do t 330°C instead of profile had been	sion escription of 300°C, which resulted incorrectly selected. Deviation Date	in overtesting. Ori 9/10/2019	ginal
The samples were The samples were Test Operator Reported To	8.1.9 Insulation S T e exposed for 6 hours a temperature Sunjay Pattem Micah Summers	Shrinkage/Expans Sest Deviation Do at 330°C instead of profile had been	sion escription of 300°C, which resulted incorrectly selected. Deviation Date Date	in overtesting. Ori 9/10/2019 9/10/2019	ginal
The samples were Test Operator Reported To	8.1.9 Insulation S T e exposed for 6 hours a temperature Sunjay Pattem Micah Summers	Shrinkage/Expans Sest Deviation Do t 330°C instead of profile had been Resolutio	sion escription of 300°C, which resulted incorrectly selected. Deviation Date Date on	in overtesting. Ori 9/10/2019 9/10/2019	ginal
The samples were Test Operator Reported To New s	8.1.9 Insulation S T e exposed for 6 hours a temperature Sunjay Pattem Micah Summers	Shrinkage/Expans Sest Deviation Do t 330°C instead of profile had been Resolutio	sion escription of 300°C, which resulted incorrectly selected. Deviation Date Date on aRex Wire and the test w	in overtesting. Ori 9/10/2019 9/10/2019 vas restarted.	ginal
The samples were Test Operator Reported To New s	8.1.9 Insulation S	Shrinkage/Expans Sest Deviation Do t 330°C instead of profile had been Resolutio a spool of Therm Approva	sion escription of 300°C, which resulted incorrectly selected. Deviation Date Date aRex Wire and the test w	in overtesting. Ori 9/10/2019 9/10/2019 /as restarted.	ginal
The samples were Test Operator Reported To New s	8.1.9 Insulation S	Shrinkage/Expans Sest Deviation Do t 330°C instead of profile had been Resolution a spool of Therm Approva	sion escription of 300°C, which resulted incorrectly selected. Deviation Date Date aRex Wire and the test w aRex Wire and the test w al Micah Summers	in overtesting. Ori 9/10/2019 9/10/2019 /as restarted.	ginal
The samples were Test Operator Reported To New s Client Name Client Signature	8.1.9 Insulation S T e exposed for 6 hours a temperature Sunjay Pattem Micah Summers samples were cut from	Shrinkage/Expans Sest Deviation Do t 330°C instead of profile had been Resolutio a spool of Therm Approva	sion escription of 300°C, which resulted incorrectly selected. Deviation Date Date on aRex Wire and the test w I Micah Summers Date Date Date	in overtesting. Ori 9/10/2019 9/10/2019 vas restarted.	ginal

End of Test Data Sheet

Page 19 of 19



VERTICAL			Flu	Fluid Immersion Test Data Shee					
	₩ с/	ABORAT	ORIES	Doc. No.	19218D1	SPV1	Version 1		
				Sheet Name		Version Hi	story		
	Version	Date	Comme	ents	Prepared By	Reviewed B	y Appro	oved By	
	1	10/28/2019	Initial Re	elease	Sunjay Pattem	Mehrdad Mosto	oufi Kane	e Liang	
							-		



Fluid Immersion Test Data Sheet

Doc. No. Sheet Name

19218D11SPV1

Version

Test Summary

marv

1

Job Name	QTP-850 ThermaRex Wire
Job No.	19218
Client	Glenair
Contact Name	Micah Summers
Telephone No.	818-247-6000
Email	msummers@glenair.com
Part Name	ThermaRex Wire
Part No.	960-2371-N-C-9-5-A
Serial No.	019, 020, 021, 022, 023, 024, 025, 026, 027, 028, 029, 030
Controlling Document	OTP850 ThermaRex Wire Testing Version C

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Insulation Resistance		9/11/2019	9/11/2019	-	-	Х
Fluid Immersion	019 - 030	9/12/2019	9/19/2019	Х	-	-
Insulation Resistance		9/20/20119	9/20/2019	-	-	Х

Test Summary

Twelve thermaRex wire segments of 24" long were cut from a large spool of wire. All samples were subjected to insulation resistance testing before and after the fluid immersion. Three samples were immersed into a bath of MIL-H-5606 Hydraulic Fluid, Isopropyl Alcohol, MIL-DTL-5624 JP-4 Turbine Fuel, and MIL-L-7808 Lubricating Oil each. Testing was conducted according to AS 4373 4.6.1 specifications. All samples passed as they showed no signs of damage or deformation such that the performance of the wire was affected.

\ /// \/	FRICAL	Fluid Immersion Test Data Sheet						
	ABORATORIES	Doc. No.	Versi	on 1				
		Sheet Name	Test E	quipment List				
ID No.	Equipment Name	Manufacturer	Model No.	Cal. Date	Cal. Due			
HP02	Hot Plate	Thermo Scientific	Cimarec	-	-			
HP03	Hot Plate	Thermo Scientific	Cimarec	-	-			
TC00001	Thermometer	Fluke	51 II	11/21/2018	11/30/2019			
EM029	15kV Megohmmeter	AEMC Instruments	Model 6555	7/19/2019	7/31/2019			

LABORATO			si Data Sileti
	RIES Doc. No	o. 19218D11SPV1	Version
	Sheet Na	me Test Sampl	e Identification
Date Received		7/31/2019	
	Pre-test sam	ple conditions	
he samples were examined and t	to verify their lengths w to see that there were no	ere within the requirements for t visible flaws on the wire jacket.	he fluid immersion test
Part Name	Test Group	Part No.	Serial No.
			019
	1		020
			021
			022
	2		023
ThermaRex Wire		960-2371-N-C-9-5-A	024
		<i>y</i> to <i>23y</i> i i i <i>c y y</i> i i	025
	3		026
			027
			028
	4		029
			030

VERTICAL LABORATORIES			Flu	id Immersion T	Cest Data	Sheet	
			Doc. No.	19218D11SPV1	Versi		
			Sheet Name	Tes	t Sequence	•	
			•				
	Test Sequence	Test Name		Specification	Test Group	Serial No.	
	1	Insulation Resistance	ce	QTP-850 Section 7.1.4			
	2	Fluid Immersion		QTP-850 Section 8.1.11	1-4	019 - 030	
	3	Insulation Resistance	ce	QTP-850 Section 7.1.4	1		

Figure / Table	Sheet Name7.1.4 Insulation FQTP-850 ThermaAS 4373 Rev E.	Test Pa Resistance aRex Wire Testing Section	rameters	
Fest Name Specification Method / Procedure Figure / Table	7.1.4 Insulation F QTP-850 Therma AS 4373 Rev E.	Resistance aRex Wire Testing Sectior	7.1.4	
Fest Name Specification Method / Procedure Figure / Table	7.1.4 Insulation F QTP-850 Therma AS 4373 Rev E.	Resistance Rex Wire Testing Sectior	n 7.1.4	
Specification Method / Procedure Figure / Table	QTP-850 Therma AS 4373 Rev E.	aRex Wire Testing Section	n 7.1.4	
Method / Procedure Figure / Table	AS 4373 Rev E.			
Figure / Table		4.5.4		
	-			
	Test Requirem	ents		



Test Requirements

Three samples are to be immersed in each of the four test fluids for one cycle at the temperature and for the durations listed in Table 5 of QTP-850. Test fluid 1 shall be Philips 66 X/C Aviation Hydrolic Fluid per MIL-PRF-5606. Test fluid 2 shall be 75% Isopropyl Alchohol. Test fluid 3 shall be JP-4 shall be per MIL-DTL-5624. Test fluid 4 shall be Eastman Turbo Oil 2389 per MIL-L-7808. Immersions with test fluids 1 and 4 shall be conducted on a hot plate with controlled to a remote probe with the temperature verrified by a calibrated thermometer. Immersions 2 and 3 were conducted at ambient conditions. The diameter of the wires before and after the immersions shall be recorded.

Date	Ambient	Time	Notes						
9/11/2019	21.4°C	9·30AM	Samples dimension	ns were measured and recorde	ed, Insulation resistance				
/11/2017	54.3% RH	<i>9.307</i> HVI	test was initiated.	Samples left to soak in solutio	on for 4 hours.				
9/11/2019	21.9°C	1:30 PM	Insulation resistant	ce test conducted on all sampl	les.				
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,	52.0% RH	1.501101							
9/12/2019	22.3°C	7·30 AM	Samples 022, 023,	, 024 were immersed in Isopro	opyl Alcohol at ambient				
,12,201)	61.1% RH	,	conditions.						
9/12/2019	22.3°C	7:30 AM	Samples 025, 026,	, and 027 were immersed in M	IIL-DTL-5624 at				
,12,201)	61.1% RH	,		5.					
9/12/2019	21.4°C	8:30AM	Samples 028, 029,	, and 030 were immersed in M	11L-L-7808 at 120°C.				
	55.4% RH								
9/12/2019	22.5°C	12:30PM	Samples 019, 020,	, and 021 were immersed in M	11L-H-5606 at 49°C.				
	54.2% RH								
9/13/2019	20.4°C	8:30 AM	Samples 019, 020, and 021 completed 20 hours of immersion, were removed from the fluid and left to air dry.						
	53.1% RH								
9/13/2019	26.6°C	2:30 PM	Samples 028, 029, and 030 completed 30 hours of immersion, were						
	39.6% RH			ed nom the null and left to an dry.					
9/19/2019	21.9°C	7:30 AM	Samples 022, 023, and 024 completed 168 hours of immersion, were removed from the fluid and left to air dry						
	55.1% RH								
9/19/2019	21.9°C	7:30 AM	Samples 025, 026, and 027 completed 168 hours of immersion, were removed from the fluid and left to air dry						
	55,1% RH								
9/20/2019	21.5°C	1:30 PM	Post Immersion tea	st insulation resistance testing neasured and recorded	; was performed. Sample				
	48.65% RH								

	'FR	TICA	I		Flu	id Im	nme	ersion	Test	Data	Sh	eet
LABORATORIES				Doc. No. 1			9218D11SPV1			Version 1		
					Sheet Name			Test Data				
			Insul	ation R	esista	nce Test	Data	1				
Description:	20 awg twisted pair with Armorlite shielding and ThermaRex JacketImmers Length (sed 22 Applie (in) 22 Voltag (DC)		ed ge 500 Electrif) Tim		ification ne (s) 60		60			
Sample No.	- Average Resistance: - White Conductor (GΩ)		Ω-1000ft: White Conductor (GΩ)		Average Resistance: Green Conductor (GΩ)		Ω-1000ft: Gree Conductor (GS		Green (GΩ)			
010	Before	1458.	0	2.7			1285.0		2.4			
019	After	>200	0	3.7			>2000		3.7			
020	Before 19		0			3.6		1976.0		3.6		
020	After	880.0		1.6		>2000		3.7				
021	Before	>200	0	3.7		940.0		1.7				
021	After	>200	0	3.7 3.7 3.7 2.3 3.7 3.7 3.7 3.7 3.7 1.3 3.7 1.3 3.7		>2000 >2000 >2000 >2000 1015.0 >2000 >2000 >2000		3.7				
022	Before	>200	0						3.7 3.7 3.7 1.9			
022	After	>200	0									
023	Before	1252.	0									
	After	>200	0									
024	Before	>200	0					3.7 3.7 3.7				
	After	683.0)									
025	Before	>200	0									
	After	706.0)				1140.0		2.1			
026	Before	>200	0	3.7		>2000		3.7				
	After	1493.	0		2.7			1800.	0		3.3	
027	Before	>200	0		3.7			>200	0		3.7	
	After	1200.	0		2.2			>200	0		3.7	
028	Before	>200	0		3.7			>200	0		3.7	
	After	913.0)		1.7			>200	0		3.7	
029	Before	>200	0		3.7		>2000 >2000				3.7 3.7	
	After	730.0)		1.3							
030	Before	>200	0		3.7			>200	0		3.7	
	After	>200	0		3.7		737.0		1.4			

Page 10 of 24

VERTICAL			Fluid Immersion Test Data Sheet						
	L/	Doc. No.	No. 19218D11SPV1			ersion		1	
			Sheet Name		Test Da	ata			
		Fluid Immersion Test I	Data: Fluids a	nd Immo	ersion				
	Sample No.	Test Fluid	Temperature (°C) Immersion Time (hrs)			rs)			
	019								
	020	Philips X/C Aviation Hydraulic Fluid per MIL-PRF- 5606	49		20				
	021								
	022		21.7		168				
	023	TT-I-735 75% Isopropyl Alcohol							
	024								
	025	Petro Star Inc. IP-4 per MII -	21.7		168				
	026	DTL-5624							
	027								
	028	Fastman Turbo Oil 2389 per							
	029	MIL-L-7808	120		30				
	030								


Fluid Immersion Test Data Sheet Doc. No.

19218D11SPV1

Version

Test Data

Sheet Name

1

Fluid Immersion Test Data: Wire Diameter						
Sample No.	-	Before Immersion (in)	After Immersion (in)	Difference (in)		
010	Thin side of Twist	0.1390	0.1315	-0.0075		
019	Thick side of Twist	0.1820	0.1800	-0.0020		
020 Thick side of Twise		0.1410	0.1350	-0.0060		
020	Thick side of Twist	0.1790	0.1810	0.0020		
021	Thin side of Twist	0.1295	0.1375	0.0080		
021	Thick side of Twist	0.1680	0.1825	0.0145		
022	Thin side of Twist	0.1470	0.1540	0.0070		
022	Thick side of Twist	0.1705	0.1890	0.0185		
022	Thin side of Twist	0.1350	0.1335	-0.0015		
023 T	Thick side of Twist	0.1860	0.1810	-0.0050		
024	Thin side of Twist	0.1440	0.1340	-0.0100		
024 Thick	Thick side of Twist	0.1815	0.1825	0.0010		
025	Thin side of Twist	0.1290	0.1285	-0.0005		
025	Thick side of Twist	0.1645	0.1820	0.0175		
026	Thin side of Twist	0.1460	0.1340	-0.0120		
020	Thick side of Twist	0.1785	0.1780	-0.0005		
027	Thin side of Twist	0.1275	0.1315	0.0040		
027	Thick side of Twist	0.1825	0.1860	0.0035		
028	Thin side of Twist	0.1390	0.1310	-0.0080		
028	Thick side of Twist	0.1820	0.1810	-0.0010		
020	Thin side of Twist	0.1305	0.1420	0.0115		
029	Thick side of Twist	0.1810	0.1810	0.0000		
030	Thin side of Twist	0.1360	0.1400	0.0040		
030	Thick side of Twist	0.1660	0.1700	0.0040		

Page 12 of 24



Page 13 of 24







Page 16 of 24







Page 19 of 24



Page 20 of 24







Page 23 of 24

End of Test Data Sheet

Page 24 of 24



,		VERTICAL LABORATORIES		60	Degree W	ire Burn 🛛	Fest Da	ta
	W L			Doc. No.	19218D13	LQV1	Version	1
				Sheet Name		Version Hist	ory	
	Version	Date	Comme	ents	Prepared By	Reviewed By	Appro	ved By
	1	5/4/2020	Initial Re	elease	L. Quinto	S. Malanoski	K. L	iang
				1				

W.///	VERTICAL
	LABORATORIES

60 Degree Wire Burn Test Data

Doc. No. Sheet Name

19218D13LQV1

Version

Test Summary

1

Job Name	QTP-850 ThermaRex Wire
Job No.	19218
Client	Glenair
Contact Name	Micah Summers
Telephone No.	818-247-6000
Email	msummers@glenair.com
Part Name	ThermaRex Wire
Part No.	960-2371-N-C-9-5-A
Serial No.	-
Controlling Document	QTP-850 ThermaRex Wire Testing Version C

Test Name	Serial No.	Start Date	End Date	Pass	Fail	Record
Pre-burn Insulation Resistance (Wet Dielectric)	-	1/28/2020	1/28/2020	-	-	>29 gigaohm (1000 ft)
60° Wire Burn Testing	-	1/28/2020	1/28/2020	Pass	-	-
Post-burn Insulation Resistance (Jacket and Conductor)	-	1/28/2020	1/28/2020	-	-	47 kiloohm

Test Summary

One sample, 15 feet in length, was cut from a spool of ThermaRex Wire and subjected to insulation resistance testing per ASTM D3032-16. The following properties were recorded:

* Measured Resistance: >2 teraohm

* Immersed Length: 147.38 inch

* Insulation Resistance: >29 gigaohm (1000 ft)

The sample was then sent to Lectromec, where it was divided into four specimens and subjected to 60° wire burn testing per FAR 25.853. The wire did not burn after flame removal, nor were any drips detected.

The burned specimens were then returned to Vertical Labs. Upon return, the specimens were photographed and measured for insulation resistance between jacket and conductors for reference only.

Doc. No. 19218D13LQV1 Version 1 Sheet Name Test Equipment List ID No. Equipment Name Manufacturer Model No. Cal. Date Cal. Date EM029 Megaohmmeter AEMC 6555 11/05/2019 11/30/2020 MA019 Weight Scale 0-5000 Ohaus CL5000 6/10/2019 6/30/2020 TC002 Thermometer Fluke 51 II 9/5/2019 9/30/2020		FDTICAL	60 Deg	gree Wire B	urn Test	Data
Sheet Name Test Equipment List ID No. Equipment Name Manufacturer Model No. Cal. Date Cal. Due EM029 Megaohimeter AEMC 6555 11/05/2019 11/30/2020 MA019 Weight Scale 0-5000 Ohaus CL5000 6/10/2019 6/30/2020 TC002 Thermometer Fluke 51 II 9/5/2019 9/30/2020		BORATORIES	Doc. No.	19218D13LQV1	Versio	on
ID No. Equipment Name Manufacturer Model No. Cal. Date Cal. Due EM029 Megaohmmeter AEMC 6555 11/05/2019 11/30/2020 MA019 Weight Scale 0-5000 Ohaus CL5000 6/10/2019 6/30/2020 TC002 Thermometer Fluke 51 II 9/5/2019 9/30/2020			Sheet Name	Test E	quipment List	
ID No. Equipment Name Manufacturer Model No. Cal. Date Cal. Date EM029 Megaohnmeter AEMC 6555 11/05/2019 1/30/2020 MA019 Weight Scale 0-5000 Ohaus CL.5000 6/10/2019 6/30/2020 TC002 Thermometer Fluke 51 II 9/5/2019 9/30/2020						
EM029 Megaohmmeter AEMC 6555 11/05/2019 11/30/2020 MA019 Weight Scale 0-5000 Ohaus CL5000 6/10/2019 6/30/2020 TC002 Thermometer Fluke 51 II 9/5/2019 9/30/2020	ID No.	Equipment Name	Manufacturer	Model No.	Cal. Date	Cal. Du
MA019 Weight Scale 0-5000 Ohaus CL5000 6/10/2019 6/30/2020 TC002 Thermometer Fluke 51 II 9/5/2019 9/30/2020	EM029	Megaohmmeter	AEMC	6555	11/05/2019	11/30/202
TC002 Thermometer Fluke 51 II 9/5/2019 9/30/2020	MA019	Weight Scale 0-5000	Ohaus	CL5000	6/10/2019	6/30/202
	TC002	Thermometer	Fluke	51 II	9/5/2019	9/30/202

VERTICAL	60 Degree Wire Burn Test Data					
	Doc. No.	19218D13LQV1	Version	1		
	Sheet Name	Test Parar	neters			
Test Name	Insulation Resistance					
Specification	QTP-850 ThermaRex Wire Testing					
Method / Procedure	ASTM D3032	2-16 Section 6 (ref. by AS4373]	Rev. E Sectior	4.5.4)		

Test Requirements

One inch from each end of the sample shall be stripped, and their wires twisted together. The specimen shall then be immersed to within 6 inches of a saline water bath of temperature 23±5°C for four hours. Sample resistance measurements shall be taken at the start of immersion and after 4 hours of immersion.

The sample insulation resistance shall be calculated using the equation $\Omega_{(1000ft)} = RL/1000$, where R is the measured specimen resistance in ohms and L is the specimen length in feet.

After burn testing, the resistance between the conductor and the shield shall be measured for reference only.

Figure / Table

VERTICAL	60	Degree Wire Bur	n Test Da	ita
W LABORATORIES	Doc. No.	19218D13LQV1	Version	1
	Sheet Name	Test	Data	
Pre-Burr	Insulation Re	sistance Test Data		
Mass of cont	ainer	493 g		
Mass of water and	l container	2604 g		
Water ma	ISS	2111		
Salt adde	ed	106 g		
Wetting Agen	t added	1 mL		
Solution Specifi	c Gravity	1.04 @ 21.3°C		
Initial Immersi	on Time	2020-03-03 10·30AM		
	th Temp	19.8°C		
	tion Time	2020-03-03 10·36AM		
Initial Electrification	on Duration	1 minute		
Initial Electrificati	on Voltage	499 V		
Initial Electrification M	easured Curren	t 201 pA		
Initial Electrification Resi	stance (Display	ed) > 2.000 Tohm		
Initial Electrification Resi	stance (Calculat	ed) 2.48 Tohm		
	\			
Final Water Ba	th Temp	19.8°C		
Final Electrificat	ion Time	2020-03-03 2:49PM		
Final Electrification	on Duration	1 min		
Final Electrification	on Voltage	501 V		
Final Electification Me	easured Current	200 pA		
Final Electrification Resis	stance (Displaye	ed) > 2.000 Tohm		
Final Electrification Resis	tance (Calculate	ed) 2.51 Tohm		
Specimen Lo	ength	160.25 inch (13.35 ft)		
Immersed L	ength	147.38 inch (12.28 ft)		
Insulation Resistance (from displayed)	> 24.56 Gohm		
Insulation Resistance (from final calc)	30.8 Gohm		



60 Degree Wire Burn Test Data

Doc. No. Sheet Name 19218D13LQV1

Test Data

Version

1

	Post Burn Specimen Resistance Test Data							
Specimen	Total Length (inches)	Length Positive To Burn (inches)	Length Negative To Burn (inches)	Measured Resistance (kohm)				
19218-BRN60-1	29.25	22.625	6.625	45				
19218-BRN60-2	30	6.75	23.25	46				
19218-BRN60-3	30	6.75	23.25	51				
19218-BRN60-4	29.875	5.375	24.5	46				
			Average	47				

	'ERTI	CAL	60 I	Degree Wire Bi	urn I est Da	ta
W LA	ABORAT	ORIES	Doc. No.	19218D13LQV1	Version	
			Sheet Name	Engine	eering Notes	
_						
Date	Ambient	Time		Notes		
03/03/2020	Lab	10:30 AM	M Initial pretest insulation resistance measured.			
	Ambient	2:49 PM	Final pretest insulation	on resistance measured.		
03/04/2020	-	5:04 PM	Specimen submitted	to Lectromec for wire bu	ırn testing.	
04/10/2020	-	11:50 AM	Specimen returned to	o Vertical Labs.		
04/22/2020	Lab Ambient	4:36 PM	Post-burn insulation	resistance measured.		
]	Fest Operator	•		Lawrence Quinto		



Page 9 of 16



Page 10 of 16



Page 11 of 16

VERTICAL		60	Degree Wire Bui	60 Degree Wire Burn Test Data			
		Doc. No.	19218D13LQV1	Version	1		
W LABORATORIES		Sheet Name	Test	Photos			
	de.				-		
				-			
				The	-1-		
			15.5				
		IC IC		1			
	-	ICE		10			
	-	Real Providence		10			
		1000					
		10					
		10					
Description		Close-up of bu	urned area.				
Description Test Name		Close-up of bu Post-burn insu	urned area. lation resistance.				
Description Test Name Part Name		Close-up of bu Post-burn insu ThermaRex W	urned area. lation resistance.				
Description Test Name Part Name Test Group		Close-up of bu Post-burn insu ThermaRex W	urned area. lation resistance.				
Description Test Name Part Name Test Group Part No.		Close-up of bu Post-burn insu ThermaRex W - 960-2371-N-C	urned area. lation resistance. Z-9-5-A				

Page 12 of 16



Page 13 of 16



Page 14 of 16



Page 15 of 16

End of Test Data Sheet

Page 16 of 16

Glenair GT-20-282, Page 210 of 215



4230-K Lafayette Centre Drive Chantilly, VA 20151

Final Test Report

of One (1) Cable Specification

Prepared for

Vertical Labs 1805 Flower Street Glendale CA 91201

Report Number N1157-R001

By

Lectromechanical Design Company, LLC. 4230-K Lafayette Center Drive Chantilly, VA 20151 USA

Report Date: March 31, 2020

Prepared by: Devon Gonteski

Reviewed by: Michael Traskos

• Accredited to ISO/IEC 17025:2005 •

info@lectromec.com

Glenair GT-20-282, Page 211 of 215

Revision History

Revision	Date	Edited by	Comments
Original	03/30/2020	D. Gonteski	

Lectromec Accreditation Information

Standard to which Accredited:	ISO 17025:2017
Evaluating Body:	PJLA
Accreditation ID:	L19-637
Field:	Testing

Contents

1	Su	mmary	4	
2	Flammability4			
	2.1	Test Objective	4	
	2.2	Test Information	.4	
	2.3	Equipment and Description	.4	
	2.4	Test Results	. 5	

1 Summary

One test was performed on one (1) cable specimen provided to Lectromec by Vertical Labs. Table 1 provides the list of tests performed in this effort.

Table 1: Summary of tests performed in this effort.

Test #	Test Name	Test Spec	Method
1	Flammability	FAR	25.853

The specimens provided to Lectromec by Vertical Labs is listed in Table 2.

Table 2: Specimens tested in this effort.

Lectromec Sample Tracking ID	Vertical Labs Identification	
N1157-S01	Part Number: 960-2371-N-C-9-5-A	
	Sample ID: 19218-BRN60	

2 Flammability

2.1 **Test Objective**

This test is used to measure the burn length of wire and cable insulation, measure the additional flame perpetuation time, and to measure the occurrence of molten cable drippings.

2.2 Test Information

Test Specification:	FAR
Method:	25.853
Additional Notes/Special Conditions:	Pass Criteria: Extinguish time 3s, burn travel 3" max

2.3 Equipment and Description

The test apparatus is configured such that the lower end of the specimen is rigidly secured, and the upper end falls over a pulley and is held taut with an attached weight (the weight used is specimen dependent). The specimen is held at a 60-degree angle from horizontal and the incident flame source is perpendicular to the sample. The incident flame source is also not directly under the specimen, but at a 30-degree angle to vertical (see Figure 1).

The flame source is a propane torch with a nominal 3/8" bore. The gas flow is adjusted to produce a 3inch flame with a 1-inch inner cone. The sample position is adjusted to be 1.0 inch from the torch flame source (at the tip of the inner flame cone). A mark is made on the sample at this location.

The flame is applied for 30 seconds. Once the flame has been extinguished, the time that the specimen remains afire and the time that any dripped materials continue to burn is recorded; dripped materials that

Glenair GT-20-282, Page 214 of 215

are specifically on fire when they drip are included in the reporting. The burn length is measured and recorded.



Figure 1: Setup as viewed from the left side of the enclosure (Left) and as viewed from the front of the enclosure (Right). Source: ASTM 3032.

Table 3: Equipment used in this test.

Equipment Name	Series Number (Lectromec ID)	Last Calibration Date	Calibration Due
Burner	LEC183	2019/03/01	2021/03/01
Test Fixture	LEC184	N/A	N/A

2.4 **Test Results**

The flame test results are shown Table 4.

Table 4: Flammability test results.

Test Sample	Damage Length (in.)	Burning Duration After Flame Removal (s)	Incendiary Drops Y/N	Burn Time of Incendiary Particles (s)
N1157-S01-1	1.5	0	Ν	N/A
N1157-S01-2	1.5	0	Ν	N/A
N1157-S01-3	1.5	0	Ν	N/A
N1157-S01-4	1.5	0	Ν	N/A



Job No: 19218 **Date:** 2020-05-05 **Document No:** 19218R1LQV1 **Version:** 1

End of Test Report

QMS708-F2 v3.1